Ll

lllustrated Parts Manual

Model

400

10709905
999999999

avst A&






INDEX
NO.

1156
1157
1158

1268
1160

1163
1238
1413
1419
1497
1600
1608
1702
1164
1165
1166
1362
1363
1364
1372
1373
1374
1684
1685
1682
1618
1619
1681
1167
1168
1169
1593
1690
1598
1673
1170
nn
1172
1173
1213
1174
1175
1177
1178
902

1502
1176
1180
1367
1422

MASTER 400 HIGH -LIFT LOADER

Cap & Tower Lub Chart
Wiring Diagram - Gas
Wiring Diagram - Diesel
Wiring - Electrical System

Drive Train Assembly
Drive Train Assembly
Drive Train Assembly
Drive Train Assembly
Drive Train Assembly
Drive Train Assembly
Drive Train Assembly
Drive Train Assembly
Drive Train Assembly
Drive Train Assembly
Drive Train Assembly

Drive Train Assembly
Drive Train Assembly

Drive Train Assembly (Cr. Flow

Drive Shaft Assembly
Drive Shaft Assembly

Drive Shaft Assembly (Eng. Drop Box)

Tilt Cylinder Assembly
Tilt Cylinder Assembly
Side Tilt Control Assembly
Side Tilt Control Assembly

Front Axle, Outer End

Front Axle, Differential
Front Axle, Brake Assembly

Rear Axle Brake Assembly
Rear Axle, Differential
Rear Axle, Outer End

Brake & Hydrovac Assembly
Brake & Hydrovac Assembly
Brake Line Assembly
Operators Platform Assembly
Operators Platform Assembly
Operators Platform Assembly

PAGE SERIAL NO. DESCRIPTION

- 100~ Lubrication Chart
- 100-

- 100-

- 100-

- 100-

25 100-329 Loader Assembly
25 330-599 Loader Assembly
25 600- Loader Assembly
25 600-798 Loader Assembly
25 799- Loader Assembly
25 956- Loader Assembly
25 1058-1333 Loader Assembly
25 1334- Loader Assembly
27 100-538

29 100-538

31 100-538

27 101-

29 101-

31 101-

27 418-

28 418-

31 418-

27 1183-

29 1183-

31 1182-

27 1108-

29 1108-

31 1108-

33 100-538

35 100-538

37 100-

39 954-1499

39 1500

41 959-

41 1108-

39 100- Front Axle

41 100-

43 100- Front Axle

45 100-

46A 100-

47 100- Rear Axle

49 100-

54 100-

56 100-

50 100-

50 799-

52 100-

60 100-

60 100-

60 600-798

Page 1 of 3

(Young Radiator)
( Young Radiator)
Drive Train Assembly (Young Radiator)
ECr. Flow)

)
)

AXLE/ENGINE

Al
All
ATl
A11
ATl

RS/225/1Int.
RS/225/Int.
N/225
N/Int.
N/Wauk
N/225/TF
N/Wauk/TF
N/Wauk/TF
RS/225
RS/225
RS/225
RS/N/Int.
RS/N/Int.
RS/N/ Int.
N/225

N/225

N/225
N/Wauk
N/Wauk
N/Wauk
N/Wauk
N/Wauk
N/Wauk
RS/N/AT1
RS/225/ Int.
RS/N/A11
N/A11

N/AT1
N/225/TF
N/Wauk/TF
RS/225/1Int.
RS/225/Int.
RS/225/Int.
RS/225/Int.
RS/225/1Int.
RS/225/ Int.
RS/225/Int.
RS/225/Int.
RS/225/Int.
N/RS/225/Int
N/Wauk

A1l

RS/225
RS/Int.
N/Int.



INDEX
NO.

1601
1667
1181
1498
1182
1615
1183
1208
1184
1185
1254
1613
1507
1562
1612
1610
1186
1614
1187
1244
1188
1500
1661
1189
1378
1411
1597
1679
1190
1191
1192
1379
1569
1712
1501
171
1193
1423
1424
1306
1595
1662
1663
1596
1692
1693
1694
1611
1677
1674
1680

MASTER 400 HIGH-LIFT LOADER

DESCRIPTION

Operators Platform Assembly
Operators Platform Assembly
Torq. Converter Control,W/Out Cab
Torq. Conv. Control, W/Cab
Shifting Assembly

Shifting Assembly

Rear Steering Control

Rear Steering Valve

Front Steering Assembly
Throttle Assembly

Throttle Assembly

Throttle Assembly

Throttle Assembly

Throttle Assembly

Throttle Assembly

Throttle Assembly

Brake & Disconnect Assembly
Brake & Disconnect Assembly
Battery Support Assembly
Battery Support Assembly
Valve Control Assembly
Valve Control Assembly
Valve Control Assembly

100-446,539-599 Hydraulic Pump Assembly

PAGE SERIAL NO
60 600-

60 799-

62 100-1055
62 100-

64 100-1119
64 1120-

66 100-599
67A 100-599
68 100-

70 100-1074
70 100-

70 1075-

70 799-

70 959-1074
70 1075-

70 799-

72 100-1085
72 1086-

74 100-

74 100-

76 100-

76 799-1107
76 1108-

78

78 447-538
78 600-1681
78 959-

78 1108-

82 100-

84 100-

86 100-886
86 100-798
86 850,887-1613
86 1614-

86 799-1613
86 1614~

88 100-599
88 600-798
89A 600-798
88 799-

89A 799-

88 1108-
89A 1108-
89C 959-1333
89D 1334-
89t 1334-
89F 1334-
89C 1058-1333
89D 1108-
89t 1108-
89F 1334~

Hydraulic Pump Assembly
Hydraulic Pump Assembly
Hydraulic Pump Assembly
Hydraulic Pump Assembly
Fuel Tank Assembly

Valve Assembly

Hyd. Pump Drive Assembly
Hyd. Pump Drive Assembly
Hyd. Pump Drive Assembly
Hyd. Pump Drive Assembly
Hyd. Pump Drive Assembly
Hyd. Pump Drive Assembly
Hyd. Piping Assembly

Hyd. System (Pump to Valve)
Hyd. System-Continued

Hyd. System (Pump to Valve)
Hyd. System-Continued

Hyd. System (Pump to Valve)
Hyd. System-Continued

Hyd. System Assembly

Hyd. System Assembly

Hyd. System Assembly

Hyd. System Assembly

Hyd. System Assembly

Hyd. System Assembly

Hyd. System Assembly

Hyd. System Assembly

Page 2 of 3

AXLE/ENGINE

N/225
N/Wauk
A11

A1l

A1l

A1l

Al

A1l

A1l
RS/N/225
RS/N/Int.
N/225
N/Wauk
N/225/TF
N/225/TF
N/Wauk/TF
N/RS/AT1
N/A11
N/RS/GAS
N/RS/Diesel
RS/N/225/1Int.
N/Wauk
N/Wauk
A1l

A1l

A1l

A1l
N/Wauk/TF
Al1

A1l
RS/N/225
RS/N/Int.
N/225
N/225
N/Wauk
N/Wauk
A1

All

A1l
N/Wauk
N/Wauk
N/Wauk/TF
N/Wauk/TF
N/225/TF
N/225/TF
N/225/TF
N/225/TF
N/Wauk/TF
N/Wauk/TF
N/Wauk/TF
N/Wauk/TF



INDEX

NO.

1194
1195
1368
1577
1196
1197
1198
1369
1578
1199
1416
1689
1417
1687
1201

912

913

914
1202
1421
1697
1698
1236
1204
1205
1206
1273
1503
1274
1506
1678
1302

1790
1791
1792
1793
1794
1783
1784
1787

1620
THRU
1642

MASTER

400 HIGH-LIFT LOADER

PAGE SERIAL NO.

90 100-

92 100-599

92 100-599

92 600-

94 100-

96 100-

98 100-599

98 100-599

98 600-

100 100-599

100 600-1333

100 1334-

102 100-1333

102 1334-

104 100-

106 100-

108 100-

110 100-

112 100-599

114 100-1429

113 1430-

113 1430-

115 100-

116 100-

118 100-

120 100-

122 100-798

122 799 -

124 100-798

124 799-1108

124 1109-

130 959-

51 418-

53 418-

55 418-

57 418-

59 418-

38 418-

39 418-

45 418-
100-

DESCRIPTION

Hyd. System Assembly (Lift Arm)

Front Orbitrol Steer Assembly
Front Orbitrol Steer Assembly

Front Orbitrol

Steer Assembly

Front Steer Cylinder Assembly
Rear Steer Cylinder Assembly
Rear Orbitrol Steer Assembly
Rear Orbitrol Steer Assembly
Rear Orbitrol Steer Assembly
Hoist Cylinder Assembly

Hoist Cylinder Assembly

Hoist Cylinder Assembly

Tilt Cylinder Assembly

Tilt Cylinder Assembly
Transverse Cylinder Assembly
Drop Box Tranmsission Assembly
Drop Box Transmission Assembly
Drop Box Transmission Assembly
Steering Cylinder Assembly

Tower Assembly
Tower Assembly

Carriage & Fork Assembly

Tower Cylinder Assembly
Overhead Guard Assembly

Side Tilt Carriage Assembly
Torque Converter Assembly
Vacuum pump Assembly

Vacuum Pump Assembly

Fuel Line Pump & Tank Assembly
Fuel Line Pump & Tank Assembly
Fuel Line & Tank Assembly

Valve Assembly (Ti1t Frame Models ONLY)

NAPCO PLANETARY AXLE ASSEMBLY
Axle Assembly - Continued
Axle Assembly - Continued
Axle Assembly - Continued
Axle Assembly - Continued

Brake Assembly

Brake Assembly - Continued
Steer Cylinder Assembly

FUNK REVERSER

AXLE/ENGINE

A1l
RS/A11
N/A11
A1l
RS/A11
RS/A11
RS/A11
N/ATT
A1l
A11
A1l
A1l
A1l
Al
A1l
A1l
ATl
Al1
A1l
Al
A11
A1l
A1l
A1l
A11
A
RS/N/Int.
N/Wauk
RS/N/Int.
N/Wauk
N/Wauk
A1l

N/A11
N/AT1
N/ATT
N/A1T
N/ATT
N/ATT
N/A11
N/A1T

A1l

ALL
RS

N =
TF =

Napco Axles

Tilt Frame

Rockwell Axles

Applies to A1l Models Per S/N

Page 3 of 3

225
INT

WAUK = Waukesha Diesel

Chrysler - Gas

International Diesel



-~ -
~——
——
~—
T —
—

1156

L UBRICATION
MODEL "




LULL ENGINEERING COMPANY, INC.
3045 HIGHWAY 13
ST. PAUL,MINNESOTA 55121

ITEM PART
1l Oscillation Frame
2 Lift Arm, Tilt Linkage

Toggle & Cyl. Pivots
Transverse Frame Rollers
Tower
Brake Pivot Shaft
Engine: Below 32° F.
Above 32° F.
0il Filter Element
Air Cleaner: Dry
Radiator
Battery
7 Torque Converter (See Note)
Torque Converter Filter Element
8 Hydraulic Tank
9 Brake Cylinder
10 Drive Shaft
11 Shuttle Gear Linkage
Shuttle Gear Linkage
12 Emergency Brake
Emergency Brake
13 Front & Rear Steering
14 Axle Ball Joints
15 Forward & Reverse Controls
16 Steering Cylinders & Boosters
17 Pump Drive Shaft
18 Tie Rod Ends
19 Axles-Diff. & Planetary Hubs:
Below 32° F,
Above 32° F.
20 Drop Transmission:
Below 32° F.
Above 32° F.

AUl d W

LUBRICATION CHART
MODEL "400"

LUBRICANT SERVICE

CHANGE

Super Permalube Grease Daily

Super Permalube Grease Daily
Super Permalube Grease Daily
Super Permalube Grease Daily
Super Permalube Grease Daily

AMOCO 200 SAE 10W Daily
AMOCO 200 SAE 30 Daily
Dump Dust Cover Daily
Perma-Guard Anti-Freeze Daily
Distilled Water Daily
AMOCO Dexron ATF Daily
Rykon 0il No. 21 Daily
Brake Fluid Weekly

Super Permalube Grease Weekly
Super Permalube Grease Weekly

AMOCO 200 SAE 20 Weekly
Super Permalube Grease Weekly
AMOCO 200 SAE 20 Weekly

Super Permalube Grease Weekly
Super Permalube Grease Weekly
Super Permalube Grease Weekly
Super Permalube Grease Weekly
Super Permalube Grease Weekly
Super Permalube Grease Weekly

American MP Gear SAE 80 Monthly
American MP Gear SAE 90 Monthly

American MP Gear SAE 80 Monthly
American MP Gear SAE 90 Monthly

100 Hrs.
100 Hrs.
300 Hrs.
As Req.
Yearly

300 Hrs.
300 Hrs.
Yearly

Yearly
Yearly

Yearly
Yearly

TIRE PRESSURES - RIGHT FRONT 48# - LEFT FRONT 50# - REAR 40#

NOTE: USE AMERICAN OIL COMPANY LUBRICANTS SHOWN OR EQUAL

CHANGE TORQUE CONVERTER OIL AFTER FIRST 20 HOURS OPERATION ON

NEW MACHINES. AFTER THAT CHANGE EVERY 300 HOURS OPERATION.

CHANGE CONVERTER OIL FILTER AT SAME INTERVAL.

1156-A



‘ %"2 FITTINGS

8 FITTINGS

4 FITTINGS

GREASE ALL FITTINGS
DAILY

© Qg2 FITTINGS

TOWER LUBRICATION POINTS

1157-A



veoil

/N E

N33¥9

Ao

39V.LI0A

HOLVINO3Y ﬁ FLM Q3N

MOTT13A

3

NovIe

WVYHOVIA ONIYIM

AY¥311ve

318V

¥Y31yViS

-MOV8 § ILIHM X Y3AN3S

%2078 3NION3
'SS34d 10

() Y3AN3S
Q,va. 2
3NION3

NMOMS

HOLIMS
NOILINOI

dA31l H31vM

ANVL Sv9 H31L3WAV

Y3AN3S

/
N33¥9

e
(IYNOTTIdO)

Y313N ¥NOH

39NV9
3¥NSS3™d 10 @

39Nv9
dW3l

1158



LULL ENGINEERING COMPANY, INC. WIRING DIAGRAM
3045 HIGHWAY 13 NO. 11,684
ST. PAUL, MINNESOTA 55121

=
o

ITEM PART ASSEMBLY

NO. NO. NO. DESCRIPTION

1 Black & White 1
2 Blue 1
3 Green 1
4 Yellow 1
5 Black 1
6 Red 1
7 White 1
8 Red & White 1
9 Loom 1
10 Loom 1
11 Loom 1
12 Brown 1
13 Black 1
14 Black 2
15 Green 1
16 Brown 1
17 Loom 1
18 P-12633 0il Pressure Gauge 1
19 P-12634 Ignition Switch 1
20 P-12635 Ammeter 1
21 P-12636 Sender 1
22 P-13016 Sender 1
23 P-12638 Coil 1
24 P-13015 Alternator 1
25 P-12640 Voltage Regulator 1
26 P-12641 Cable 1
27 P-12642 Starter 1
28 P-12631 Hour Meter (Optional) 1
29 P-12632 Water Temperature Gauge 1
30 P-12964 Sender 1
31 P-12963 Fuel Gauge 1
32 Loom 1

1158-A



INIONI 13S3Ia IVNOILYNNILNI -
o¢cZ-adN H1IM O00¢¥ T134dO0ON WOLOWN ONINNWEI

8GI2I ON WVHOVIA ONIYIM :
\ ) AZ R
N1ONE AYILLYE L
aronmos (© IM .
4 NOVII8 I RLIHM )
INIONS NVL NIDN FINION
YIANZS R 1% INIONT wRANIS nnﬁuzx.:w tuo,ﬂuw INIONT
ANOD FOVLIOA WOLVNYUI LIV £ YN NI M09 ‘SCIYA WO NIONIS YITLVM
T .
© NG 7 1 ® ©
L]
on.
Iy | | 2 TTT TTT Pk
33 : REEEEEN Bt X
_ msu | x PNIOND 1 IR £ X
| mwm | | aav “¥18 NOILONNAN etk ettt 5 n
oN1a Mo |
anm — 2
& !
@!’l e -
QQ‘Q + 4 4 ~Noug Y ~
®
WNBLINNY
UDLIN

NMOYE
NACYY
- F- A
NAMOY
NMOWE@

oNnig Moo
Jove o -
1IN + -
uve ]
] o 20719
\]llrll.l. 3 v 2OV 1I0
PE NI
aav @\ — \ MOILIMS anIeg
_ ﬁ on1d )o..wﬁ _ \
>
Couw uvw) | =

YILNIANOD
IOV AVIH

QYVORHSYA —MIIN HVIS

1268



LULL ENGINEERING COMPANY, INC. WIRING DIAGRAM

3045 HIGHWAY 13, MODEL 400 DIESEL
ST. PAUL, MINNESOTA 55121 NO. 12,158

ITEM PART ASSEMBLY
NO. NO. NO. DESCRIPTION

Green (90 x 16 Ga.)
Black (6 x 16 Ga.)
Blue (100 x 16 Ga.)
Blue (8 x 10 Ga.)
Blue (6 x 10 Ga.)
Blue (115 x 10 Ga.}
Brown (96 x 16 Ga.
Red (100 x 10 Ga.)
White & Black (105 x 14 Ga.)
Black (15 x 16 Ga.)
White (110 x 14 Ga.)
Brown §50 x 14 Ga.
Brown (72 x 12 Ga.
Brown (20 x 12 Ga.)
Black (72 x 10 Ga.)
Red (77 x 12 Ga.)
Loom (27 x 3/16 Dia.)
Loom (26 x 1/4 Dia.;
Loom (16 x 1/4 Dia.
Loom (67 x 3/4 Dia.)

02
v amd ad d e et d e md ok d od ed red e ad ek e [\ mo
L]

L]

COXNONHEWN—OOVONIINDWN —

N e e

NOTE:
1. See Drawing # 8977 for Wiring Diagram on Lights.
2. Item (17) 3/16 Loom covers Item (3) Blue Wire.

3. Item (18) 1/4 Loom covers Items (1) & (6) Green &
Blue Wires.

4. Item (19) 1/4 Loom covers Items (8) & (9) Red & White
Black Wires.

5. Item (20) 3/4 Loom covers Items (1) thru (16) A1l Wires.

1268-1



LULL ENGINEERING COMPANY,

3045 HIGHWAY 13,
ST. PAUL, MINNESOTA 55121

INC.

ELECTRICAL SYSTEM
NO. 8977

1160



LULL ENGINEERING COMPANY, INC. ELECTRICAL SYSTEM
3045 HIGHWAY 13, NO. 8977
ST. PAUL, MINNESOTA 55121

ITEM PART ASSEMBLY NO.
NO. NO. NO. DESCRIPTION REQ.
1 P-11532 Headlight 2
2 P-11533 Horn 1
3 P-11192 Relay 1
4 P-10249 Horn Button 1
5 P-11534 Light Switch 1
6 7838 Tail Light Bracket 1
7 P-11535 Tail Lamp 1
8 8975 Head Light Bracket 1

1160-A






N =t et o od ek o) e et et
CWONONPLPWN—OWVWONOOIHWN —

NN NN
SN —

25

PART NO.

DESCRIPTION

Pivot Pin

X Brace

Front Frame Bracket
Tilt Cylinder Pin

Tilt Cylinder Assembly
Front Parrallel Arm
Upright Supports
Transfer Frame

Pivot Pin

Truss Rod

Hoist Cylinder Assembly
Operator Side Shield
Bushing

Spindle

Roller

Hose Terminal

Transfer Cylinder Assembly
Hoist Cylinder Pin
Supply Tank

Upright Support

Pin

Counterweight

Transfer Carriage
Pivot Shaft

Pin

Counterweight Bracket
Bushing

Lift Arm

Bushing

Main Frame (Use 12,008 for Int. D)

Collar

Pivot Pin (Use 12,025 for Int. D.)

Rear Oscillation Frame

Hose Support (Use 12,167 for Int. D.)

Collar
Capscrew
Capscrew

-26-

PN = = PN =N — NN = et B et PN — = BB D = PR — N — — P — N R







1 7072 Pivot Pin 2
2 11,503 X Brace 2
3 6901 Front Frame Bracket 1
4 11,129 Tilt Cylinder Pin 2
5 12,263 Tilt Cylinder Assembly 1
6 12,257 Front Parrallel Arm 1
7 11,453 Upright Supports 2
8 11,542 Transfer Frame 1
9 5565 Pivot Pin 2
0 11,153 Truss Rod 2
1 11,544 Hoist Cylinder Assembly 2
2 - 8789 Operator Side Shield 1
3 6902 Bushing 4
4 6832 Spindle 4
5 6826 Roller 4
6 11,452 Hose Terminal 1
7 11,545 Transfer Cylinder Assembly 1
8 6899 Hoist Cylinder Pin 2
9 11,460 Supply Tank 1
11,589 Upright Support 4

6964 Pin 1

6493 Counterweight 1

11,456 Transfer Carriage 1

11,601 Pivot Shaft 1

11,128 Pin 1

11,502 Counterweight Bracket 2

11,194 Bushing 2

12,350 Lift Arm 1

2727 Bushing 2

11,450 Main Frame (Use 12,008 for Int. D.) 1

11,353 Collar 7

11,540 Pivot Pin (Use 12,025 for Int. D.) 2

11,468 Rear Oscillation Frame 1

11,521 Hose Support (Use 12,167 for Int. D.) 1

1150 Collar 1

P-13518 Capscrew 2
P-13519 Capscrew 2

-26- 1238-A



LULL ENGINEERING COMPANY, INC. LOADER ASSEMBLY
3045 HIGHWAY 13,

ST. PAUL, MINNESOTA 55121

LR
2

2 D@
® "
2 ! \
O
' ! o \
, ' \Wh© ©
y \ \
' A ¢ ©
4 ) / _n
'.\ -
\\. , \\.‘: v
ANAN \\
v\ \} °©
\ \ = \
X A N / \
Ay N '\
| | N
r N
©
| N\ / 5 (B
{ < ,
N W
| 3 N S \N® //
= y

1413



LULL ENGINEERING COMPANY,
3045 HIGHWAY 13,
PAUL, MINNESOTA

ST.

ITEM
NO.

voNOOTOMTPhwN—OoOwWoOoNOOOIPAPWN

— et cd et ) — ——) — c—

PART

NO.

7072
11,503
6901
11,129

13,035
11,453
11,542
5565

11,153

8789
6902
6832
6826
11,452

6899
11,460
11,589
6964

abhorwd
NOYPOTO
-0 OWwWo

518
519

OO U = e d 3 ) — =
Gl ) e e e NI W
QW eded (e » » v v N
NWWOoO

ASSEMBLY
NO.

13,024

13,006

11,545

55121

LOADER ASSEMBLY

o2
mo

DESCRIPTION

Pivot Pin

X-Brace

Front Frame Bracket

Tilt Cylinder Pin

Tilt Cylinder Ass'y (Page 102)
Front Parallel Arm

Upright Supports

Transfer Frame

Pivot Pin

Truss Rod

Hoist Cylinder (Page 100)
Operator Side Shield

Bushing

Spindle

Roller

Hose Terminal

Transverse Cylinder (Page 104)
Hoist Cylinder Pin

Supply Tank

Upright Support

Pin

Counterweight

Transfer Carriage

Pivot Shaft

Pin

Counterweight Bracket

Bushing

Lift Arm

Bushing

Main Frame(S/N 850-887 Use 13,500)
Collar

Pivot Pin (S/N 850-887 Use 13,375)
Rear Osc.Frame(S/N850-887 Use 13,348)
Hose Support

Collar

Capscrew

Capscrew

Bushing

PO PNIN) ot et omd ed N =d N = PO N) o o ed e ed P2 ed N~ = DB D= = PON— N = =N — NN

-26-

1413-A



. 13,067




LULL ENGINEERING COMPANY,
3045 HIGHWAY 13,

ST. PAUL, MINNESOTA 55121
ITEM PART ASSEMBLY
NO. NO. NO.
1 7072
2 11,503
3 6901
4 11,129
5 13,024
6 13,035
7 11,453
8 11,542
9 5565
10 11,153
11 13,006
12 8789
13 6902
14 6832
15 6826
16 11,452
17 11,545
18 6899
19 11,460
20 11,589
21 6964
22 6493
23 13,031
24 13,028
25 11,128
26 11,502
27 11,194
28 13,032
29 2727
30 12,008
31 11,353
32 12,025
33 11,468
34 12,167
35 1150
36 11,540
37 P-13518
38 P-13519

LOADER ASSEMBLY

NO.

DESCRIPTION

Pivot Pin

X-Brace

Front Frame Bracket
Tilt Cylinder Pin

Tilt Cylinder Ass'y (Page 102)

Front Parallel Arm
Upright Supports
Transfer Frame
Pivot Pin

Truss Rod

Hoist Cylinder Ass'y (Page 100)

Operators Side Shield
Bushing

Spindle

Roller

Hose Terminal

Transverse Cylinder Ass'y (Page 104)

Hoist Cylinder Pin
Supply Tank

Upright Support

Pin

Counterweight
Transfer Carriage
Pivot Shaft

Pin

Counterweight Bracket
Bushing

Lift Arm

Bushing

Main Frame Weldment
Collar

Pivot Pin

Rear Oscillation Frame
Hose Support

Collar

Pivot Pin

Capscrew

Capscrew

-26-

=
o

b
PORN) e ed ed A N = N = NN et A e e P N~ = BRR—=—=ON—~=N—= =N =N N @

1419-A



LULL ENGINEERING COMPANY, INC. LOADER ASSEMBLY
HWAY




LULL ENGINEERING COMPANY, INC. LOADER ASSEMBLY
3045 HIGHWAY 13
ST. PAUL, MINNESOTA 55121

o)
m=
(e]

ITEM PART ASSEMBLY

NO. NO. NO. DESCRIPTION

1 7072 Pivot Pin 2
2 11,503 X-Brace 2
3 6901 Front Frame Bracket 1
4 11,129 Tilt Cylinder Pin 2
5 13,024 Tilt Cylinder Ass'y. (Page 102) 1
6 13,035 Front Parallel Arm 1
7 11,453 Upright Supports 2
8 13,426 Transfer Frame(S/N 1121 THRU Use 13,991)1
9 5565 Pivot Pin 2
10 11,153 Truss Rod 2
11 13,006 Hoist Cylinder Ass'y. (Page 100) 2
12 8789 Operators Side Shield 1
13 6902 Bushing 4
14 6832 Spindle 4
15 6826 Roller 4
16 13,399 Hose Terminal 1
17 11,545 Transverse Cylinder Ass'y. (Pagel04)1
18 6899 Hoist Cylinder Pin 2
19 13,358 Supply Tank 1
20 11,589 Upright Support 3
21 6964 Pin 1
22 6493 Counterweight 1
23 13,031 Transfer Carr. (S/N 1121 THRU Use 13,990) 1
24 13,028 Pivot Shaft 1
25 11,128 Pin 1
26 11,502 Counterweight Bracket 2
27 11,194 Bushing 2
28 13,032 Lift Arm 1
29 2727 Bushing 2
30 13,366 Main Frame Weldm't 1
31 11,353 Collar 7
32 13,375 Pivot Pin 2
33 13,348 Rear Oscillation Frame 1
34 13,441 Hose Support 1
35 1150 Collar 1
36 13,417 Support, Upright 1
37 P-13518 Capscrew 2
38 P-13519 Capscrew 2

-26- 1497



LLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLL
0000000000000000000000000




LULL ENGINEERING COMPANY, INC. LOADER ASSEMBLY
3045 HIGHWAY 13,
ST. PAUL, MINNESOTA 55121

ITEM PART ASSEMBLY NO.
NO. NO. NO. DESCRIPTION REQ.
1 7072 Pivot Pin 2
2 11,503 X-Brace 2
3 6901 Front Frame Bracket 1
4 11,129 Tilt Cylinder Pin 2
5 13,024 Tilt Cylinder Ass'y (Page 102) 1
6 13,035 Front Parallel Arm 1
7 11,453 Upright Supports 2
8 11,542 Transfer Frame 1
9 5565 Pivot Pin 2

10 11,153 Truss Rod 2

11 SEE NOTE Hoist Cylinder Ass'y (Page 100) 1

12 8789 Operator Side Shield 1

13 6902 Bushing 4

14 6832 Spindle 4

15 6826 Roller 4

16 11,452 Hose Terminal 1

17 11,545 Transverse Cylinder Ass'y (Page 104) 1

18 6899 Hoist Cylinder Pin 2

19 11,460 Supply Tank 1

20 11,589 Upright Support 4

21 6964 Pin 1

22 6493 Counterweight 1

23 13,031 Transfer Carr. (S/N 1335 THRU use 14,153) 1

24 13,028 Pivot Shaft 1

25 11,128 Pin 1

26 11,502 Counterweight Bracket 2

27 11,194 Bushing 2

28 13,032 Lift Arm 1

29 2727 Bushing 2

30 13,696 Main Frame Weldment. 1

31 11,353 Collar 7

32 5272 Pivot Pin 4

33 13,704 Rear Oscillation Frame 1

34 11,521 Hose Support 1

35 1150 Collar 1

36 P-13518 Capscrew 2

37 P-13519 Capscrew 2

38 6532 Bushing 2

39 13,680 Frame, Front Oscillation 1

40 13,690 Cylinder, Side Tilt (Page 39) 2

41 13,703 Pin, Upper Side Tilt Cylinder 2

42 6531 Pin, Lower Side Tilt Cylinder 2

43 13,714 Shield, Front Frame 1

44 COM'L Screw, Self Tap. Hex Hd. 1/4" x 1/2" Long 6

NOTE

Use 13,006 for S/N 456 - 1334
Use 14,020 for S/N 1335 THRU

-26- 1600-A



LULL ENGINEERING COMPANY,
3045 HIGHWAY 13,

ST. PAUL, MINNESOTA 55121

24

1608

27
23
6
\7

29

INC.

22
26

2

3Y18)

-25-

5

\4

LOADER ASSEMBLY
MODEL 400 WAUKESHA T.F.




LULL ENGINEERING COMPANY,
3045 HIGHWAY 13,

ST. PAUL, MINNESOTA 55121
ITEM PART ASSEMBLY
NO. NO. NO.
1 7072
2 11,503
3 6901
4 11,129
5 13,024
6 13,035
7 11,453
8 13,426
9 5565
10 11,1583
11 13,006
12 8789
13 6902
14 6832
15 6826
16 13,399
17 11,545
18 6899
19 13,358
20 11,589
21 6964
22 6493
23 13,031
24 13,028
25 11,128
26 11,502
27 11,194
28 13,032
29 2727
30 13,870
31 11,353
32 5272
33 13,704
34 13,441
35 1150
36 P-13518
37 P-13519
38 6532
39 13,680
40 13,690
41 13,703
42 6531
43 13,714
44 13,417
45 COM'L

INC. LOADER ASSEMBLY

DESCRIPTION

Pivot Pin

X-Brace

Front Frame Bracket
Tilt Cylinder Pin

Tilt Cylinder Ass'y (Page 102)

Front Parallel Arm
Upright Supports

N
RE

Transfer Frame (S/N 1109-1333 Use 13,991)

Pivot Pin
Truss Rod

Hoist Cylinder Ass'y (Page 100)

Operator Side Shield
Bushing

Spindle

Roller

Hose Terminal

Transverse Cylinder Ass'y (Page 104)

Hoist Cylinder Pin
Supply Tank
Upright Support
Pin

Counterweight

Pivot Shaft

Pin

Counterweight Bracket

Bushing

Lift Arm

Bushing

Main Frame Weldment

Collar

Pivot Pin

Rear Oscillation Frame

Hose Support

Collar

Capscrew

Capscrew

Bushing

Frame, Front Oscillation
Cylinder, Side Tilt (Page 39)
Pin, Upper Side Tilt Cylinder
Pin, Lower Side Tilt Cylinder
Shield, Front Frame

Support, Upright

2
2
1
2
1
1
2
1
2
2
1
]
4
4
4
1
1
2
1
3
1
1
Transfer Carr(S/N 1109-1333 Use 13,990) }
1
2
2
1
2
1
7
4
1
1
1
2
2
4
1
2
2
2
1
1
6

Screw, Self Tap. Hex Hd. 1/4" x 1/2" Long

-26-

1608-A



LULL ENGIMEERING COMPANY, INC. LOADER ASSEMBLY

3045 HIGHWAY 13, NO. 14501
ST. PAUL, MINNESOTA 55121

1702



LULL ENGINEERING COMPANY,

3045 HIGHWAY 13,

ST. PAUL, MINNESOTA 55121
ITEM PART ASSEMBLY
NO. NO. NO.
1 7072
2 11503
3 6901
4 11129
5 14022
6 13035
7 11453
8 13991
9 5565
10 11153
11 14020
12 8789
13 6902
14 6832
15 6826
17 11545
18 6899
19 13358
20 11589
21 6964
22 6493
23 14153
24 13028
25 11128
26 11502
27 11194
28 13032
29 2727
30 13870
31 11353
32 5272
33 13704
35 1150
36 P-13518
37 P-13519
38 6532
39 13680
40 SEE NOTE
41 13703
42 6531
43 13714
44 13417
NOTE:

LOADER ASSEMBLY

400 DIESEL TF

DESCRIPTION

Pivot Pin

X-Brace

Front Frame Bracket

Tilt Cylinder Pin

Tilt Cylinder Ass'y(Page 101)
Front Parallel Arm

Upright Supports

Transfer Frame (S/N 1334-1499 Use 11,542)

Pivot Pin

Truss Rod

Hoist Cylinder Ass'y (Page 100)
Operator Side Shield

Bushing

Spindle

Roller

Transverse Cyl. Ass'y (Page 104)
Hoist Cylinder Pin

Supply Tank (S/N 1334-1499 Use 11,460)
Upright Support

Pin

Counterweight

Transfer carriage

Pivot- Shaft

Pin

Counterweight Bracket

Bushing

Lift Arm

Bushing

Main Frame (S/N 1334-1499 Use 13,696)
Collar

Pivot Pin

REar Oscillation Frame

Collar

Capscrew 5/8-11 x 1 1/4 (Grade 8)
Capscrew 5/8-11 x 1 1/2 (Grade 5)
Bushing

Frame, Front Oscillation
Cylinder, Side Tilt (Page 39)
Pin, Upper Side Tilt Cylinder
Pin, Lower Side Tilt Cylinder
Shield, Front Frame

Support, Upright

For S/N 1334-1499 Use 13,690
For S/N 1500 THRU Use 14,031

N

83

FHEMNMNMMNNHFEFABNNMRFEHEFABMNHENEFNMNOMHEEFREFEFEFFWORNMESBSEBHFREFNMNMHENDHEENDENDND

-26- 1702-A

O .



1164 27



PART NO. DESCRIPTION
| r -
DRIVE TRAIN ASSEMBLY
NO. 11,597
1 P-11686 Drop Box 1
2 11,553 Drive Shaft 1
3 11,528 Shim As Req
4 P-12089 0il Filter 1
5 P-11687 Reversomatic 1
6 11,527 Hanger Bracket 2
7 11,526 Hanger Bracket 2
8 11,615 Plate 1
9 11,620 Shock Resistor 1
10 11,907 Alternator Bracket 1
11 P-13704 Radiator Cap 1
12 11,590 Pump Drive Assembly 1
13 12,813 Bracket, Angle 1
14 12,369 Brace 2
15 P-13038 Radiator 1
16 11,749 Radiator Support Weldment 1
17 11,586 Pad 2
18 11,501 Mounting Angle 2
19 11,569 Rubber Pad 2
20 11,646 Lug 4
21 9388 Brace 2
22 P-13026 Sending Unit (Water) 1
23 P-13025 Gasket 1
24 P-13024 Muffler 1
25 11,642 Exhaust Weldment 1
26 11,643 Tail Pipe 1
27 P-13027 0i1 Filter (Engine) 1
28 P-12169 Muffler Clamp 1
29 P-13340 Muffler Clamp Bracket 1
30 P-12638 Coil 1
31 P-13028 Distributor (Complete) 1
32 P-13029 Rotor 1
33 P-13030 Cover Plate 1
34 P-13031 Point Set 1
35 P-13032 Condenser 1
36 P-13033 Distributor Cap 1
37 P-12947 Resistor 1
38 P-12636 0i1 Sender 1
39 P-10201 Street EI11 1
40 P-10690 Bushing 1
S—

-28- 1164-A



1165

TOP 4

MOUNTING PADS

ON MAIN FRAME

29

11597

DRIVE TRAIN ASS'Y.

{CONTINUED )

(CHASSIS SECTION)



ﬁ* _
REF. | PART NO. DESCRIPTION
DRIVE TRAIN ASS'Y NO. 11,597
(Continued)
41 N-10228 Pipe
42 P-10224 Elbow
43 P-10788 Nipple
44 P-10178 Hose Clamp
45 P-13035 Hose
46 P-13034 Hose
47 P-13043 Fuel Pump
48 P-13037 Radiator Hose (Top)
49 P-13036 Radiator Hose (Bottom)
50 P-10600 Clamp, Radiator Hose
51 P-13041 Fan Belt
52 P-13042 Water Pump Belt
53 P-12163 Air Cleaner
54 P-12164 Air Stack
55 P-12165 Mtg. Bands
56 P-12179 Air Filter Element
57 11,666 Adapter
58 P-11511 Flex Tubing
59 P-13044 Water Pump
60 P-13045 Fan
61 P-13046 Alternator
62 P-13047 Voltage Regulator
63 P-13048 Fuel Filter
64 P-13049 Starter
65 P-13050 Carbuerator
66 P-12641 Cable
67 P-13039 Engine
68 11,663 Shield
69 11,665 Eyebolt
70 11,661 Tab
71 P-13051 Pulley
72 COM'L Capscrew, 3/8 x 1 3/4 N.C.
73 COM'L Nut, 3/8 N.C.
74 COM'L Shakeproof Washer, 3/8
75 CoM'L Jam Nut, 3/8 N.C.
76 COM'L Capscrew, 1/4 x 3/4 N.C.
77 COM'L Flat Washer 1/4
78 COM'L Lockwasher, 1/4
79 COM'L Nut, 1/4 N.C.
80 COM'L Capscrew, 1/4 x 1 N.C.

Nh#hNNNNN—‘N——I—J—IN—J_l—l—l.—l——l—-l—l—-‘—l—l—l—l—a—lb—l_l—l-—l—l,h_ﬂ—-l—J

-30-

1165-A



=

l AR
REF.| PART NO. DESCRIPTION REQ
DRIVE TRAIN ASSEMBLY NO. 11,597
(Continued)
81 * P-13020 Tire 4
82 11,490 Bottom Pad 2
83 11,473 Bolt 8
84 11,550 Drive Shaft 1
85 11,551 Drive Shaft 1
86 11,474 Bolt 8
87 11,469 Plate 2
88 * 11,592 Disc Weldment for Front Wheels 2
89 * P-13022 Valve Stem 4
90 11,593 Disc Weldment for Rear Wheels 2
91 Spacer, 3/4 Std. Pipe x 3 7/16" 8
92
93 P-13019 Rear Axle ( For S/N 330-538 use P13538) 1
94 P-13018 Front Axle 1
95 CoOM'L Capscrew, 1/2 x 1 1/2 N.C. 8
96 COM'L Shakeproof Washer, 1/2 11
97 COM'L Nut, 1/2 N.C. 11
98 CoM'L Jam Nut, 1/2 N.C. 3
99 COM'L Capscrew, 1/2 N.C. x 2 1/2 2
100 COM'L Full Nut, 1/2 N.C. x 3 1
101 COM'L Capscrew, 5/8 N.C. x 1 3/4 2
102 COM'L Lockwasher, 5/8 7
103 COM'L Shakeproof Washer, 5/8 9
104 COM'L Capscrew, 5/8 N.C. x 1 1/2 6
105 COM'L Capscrew, 5/8 N.C. x 1 1/4 8
106 COM'L Cotter Pin, 1/8 x 1 1
107 P-11188 Battery 1
108 CoOM'L Jam Nut, 3/4 N.C. 16
109 COM'L Shakeproof Washer, 3/4 16
110 COM'L Nut, 3/4 N.C. 16
111 11,953 Shield, Drive Shaft 1
NOTE:
* For High-Lift Loaders with Duplex
Tires, use the following numbers.
81 P-13494 Tire, Duplex 4
88 12,324 Disc Weldment 4
89 P-13493 Valve Stem 4

1166

-3]-




SEE PAGE /22

VAC PUMP ASSY

1362



REF. | PART NO. DESCRIPTION
DRIVE TRAIN ASSEMBLY
1 P-13340 Bracket
2 P-13605 Clamp
3 12,018 Tail Pipe
4 P-13334 Muffler
5 12,038 Exhaust Pipe
6 P-13025 Gasket
7 COM'L Screw, 3/8 N.C. x 3/4" Long
8 COM'L Washer, Shakeproof 3/8
9 11,586 Mtg. Pad
10 12,431 Radiator Mtg.
11 12,007 Pump Drive Assembly
12 12,493 Bracket
13 12,470 Vacuum Pump Assembly
14 P-13541 Radiator
15 P-10598 Hose, Radiator
16 P-10600 Clamp
17 P-13582 Fan, Spacer
18 P-13574 Alternator
19 P-13579 Water Pump, Complete
20 P-13580 Repair Kit, Water Pump
21 P-13578 Fan
22 P-13540 Engine
23 COM'L Nut, 3/4" N.F.
24 12,027 Mount, Front R.H.
25 12,028 Mount, Front L.H.
26 12,014 Mounting Pad
27 12,011 Stud
28 P-13447 Cable
29 P-13446 Cable
30 P-12181 Battery
31 P-13573 Glow Plug
32 P-10760 Nipple
33 P-10664 Coupling
34 P-13584 Fuel Trap Assembly
35 COM'L Lockwasher, 1/2"
36 CoOM'L Capscrew, 1/2" N.C. x 1 1/2"
37 COM'L Nut, 3/4 N.F. Castellated
38 12,029 Motor Mount Bracket
39 12,015 Mtg. Pad
40 12,012 Bolt
41 P-12178 Torque Converter
42 COM'L Cotter Pin, 1/8 x 1 1/4"
43 P-13581 Starter
44 P-11687 Reversomatic
45 P-13577 Fuel Filter

N—I—IN_INNNNNm—INN—I—J.—I——INN—J—IN—I—I—J_‘—J—J&N—I—IN—I—JN&#N—l.—‘—lwd

-28-

1362-A




1363

TOP 4
MOUNTING PADS
ON MAIN FRAME

.29.-

12,825

DRIVE TRAIN ASS'Y.

(CONTINUED )

(CHASSIS SECTION)



REF. | PART NO. DESCRIPTION
DRIVE TRAIN ASSEMBLY (Continued)
46 P-12089 0il1 Filter 1
47 11,553 Drive Shaft Assembly 1
48 12,036 Drive Shaft Shield 1
49 P-11686 Drop Box 1
50 11,527 Mtg. Bracket 2
51 11,526 Mtg. Bracket 2
52 11,528 Shim As Req.
53 11,646 Lug 4
54 9388 Brace 2
55 CoM'L Nut, 1/2" N.C. 4
56 COM'L Washer, Shakeproof 1/2" 4
57 COM'L Screw, 5/8-11 N.C. x 1 1/2 6
58 COM'L Screw, 5/8-11 N.C. x 1 3/4" 2
59 COM'L Screw, 5/8-11 N.C. x 1 1/4" 8
60 COM'L Washer, Shakeproof 5/8" 8
61 COM'L Lockwasher, 5/8 8
62 CoOM'L Hose, Heater 5/8 I.D. x 14" Long 1
63 COM'L Hose, Heater 5/8 I.D. x 41" Long 1
64 P-10178 Clamp 4
65 N-10228 Nipple 2
66 P-10120 Bushing 3
67 P-13606 Service Tee 1
68 P-13575 Voltage Regulator 1
69 P-13576 0i1 Filter 1
70 P-10690 Bushing 1
71 P-13026 Sender 1
72 P-11511 Hose 1
73 P-10600 Clamp 2
74 12,032 Adapter 1
75 P-12163 Air Cleaner 1
76 P-12164 Air Stack 1
77 P-12165 Mtg. Band 1
78 P-12179 Element 1
79 COM'L Screw, 5/8 x 3 3/4" 2
COM'L Screw, 5/8 x 4 2
*81 P-13020 Tire 4
82 11,490 Bottom Pad 2
83 12,775 Bolt (For S/N 101-417, Use 11,473) 8
84 12,827 Drive Shaft (For S/N 101-417, use 11,550) 1
85 12,826 Drive Shaft (For S/N 101-417, use 11,551) 2
86 11,473 Bolt (For S/N 101-417 use 11,474) 8
87 11,469 Plate 2
*88 12,749 Disc Weldment (For S/N 101-417 use 11,592) 4
*89 P-13022 Valve Stem 4
91 N-10863 Spacer 8
92 11,592 Disc Weldment - Rear Wheels ONLY - S/N 101-329 2

-30-

1363-A



REF | PART NO. DESCRIPTION
DRIVE TRAIN ASSEMBLY (Continued)
(For S/N 101-329 use P13019)
93 P-13681 Axle, Rear (For S/N 330-417 use P13538) ]
94 P-13680 Axle, Front (For S/N 101-417 use P13018) 1
95 COM'L Capscrew, 1/2 x 1 1/2 N.C. 8
96 COM'L Shakeproof Washer, 1/2" 11
97 COM'L Nut, 1/2 N.C. 11
98 COM'L Jam Nut, 1/2 N.C. 3
99 COM'L Capscrew, 1/2 N.C. x 2 1/2 2
100 COM'L Full Nut, 1/2 N.C. x 3 1
101 COM'L Capscrew, 5/8 N.C. x 1 3/4 2
102 COM'L Lockwasher, 5/8 7
103 COM'L Shakeproof Washer, 5/8 9
104 COM'L Capscrew, 5/8 N.C. x 1 1/2 6
105 COM'L Capscrew, 5/8 N.C. x 1 1/4 8
106 COM'L o Cotter Pin, 1/8 x 1 1
107 '
108 COM'L Jam Nut, 3/4 N.C. 16
109 COM'L Shakeproof Washer, 3/4 16
110 COM'L Nut, 3/4 N.C. 16
NOTE: * For High-Lift Loaders with
Duplex Tires, substitute the
following numbers.
81 P-13494 Tire, Duplex 4
88 12,778 Disc Weldment (For S/N 330-417 use 12,324) 4
89 P-13493 Valve Stem 4
3

1364 -31-



LULL ENGINEERING CO., INC. MODEL 400 HIGH-LIFT LOADER
3045 HIGHWAY 13,
ST. PAUL, MINNESOTA 55121

FRONT MOTOR 'MOUNT

)

~ o
« ul))ml)"

1372 217

DRIVE TRAIN ASS'Y.



LULL ENGINEERING COMPANY, INC.

3045 HIGHWAY 13

ST. PAUL, MINNESOTA 55121

ITEM PART
NO. NO.
1
2
3 11,528
4 P13027
5 P11687
6 11,527
7 11,526
8 11,615
9 11,620
10 P17897
1 P13704
12
13 12,813
14 12,369
15 P13038
16 11,749
17 11,586
18 13,503
19 13,534
20 11,646
21 9,388
22 P13026
23 P13025
24 P18199
25 11,642
26 11,643
27 P13027
28 P10548
29 P13340
30 P12638
31 P17283
32 P12948
33 P13030
34 P13031
35 P13032
36 P17334
37 P12947
38 P12636
39 P10201
40 P10690

ASSEMBLY
NO.

P11686
11,553

11,590

DRIVE TRAIN ASSEMBLY
NO. 12,834

o=
mo

O .

DESCRIPTION

Drop Box Assembly (Page 106)
Drive Shaft Assembly (Page 37)
Shim

0il Filter

Reversomatic

Hanger Bracket

Hanger Bracket

Plate

Shock Resistor

Alternator Brkt.(Use 11,907B for T.F. Mode])
Radiator Cap

Pump Drive Assembly (Page 86)

Bracket, Angle

Brace

Radiator

Radiator Support Weldment

Pad

Mounting Angle (S/N 101-886, Use 11,501)
Rubber Pad (S/N 101-886, Use 11,569)

Lug

Brace

Sending Unit, Water

Gasket

Muffler(Must Include Adapter, 16694A)
Exhaust Weldment

Tail Pipe

0i1 Filter, Engine

Muffler Clamp

Muffler Clamp Bracket

Coil

Distributor(Complete) S/N 101-847 Use P13028
Rotor (S/N 101-872, Use P13029)

Cover Plate

Point Set

Condenser

Distributor Cap (S/N 101-872 Use P13033)
Resistor

0il1 Sender

Street E11

Bushing

b

— e e e e et e e e e A PN) e e d d d PO PPN PN I D) e d e I PN PN N et N e e
=

1

-28- 1372-A



LULL ENGINEERING COMPANY, INC. MODEL 400 High-Lift Loader

3045 HIGHWAY 13 NO. 12,834
ST. PAUL, MINNESOTA 55121 =)

1373



LULL ENGINEERING COMPANY, INC.
3045 HIGHWAY 13
ST. PAUL, MINNESOTA 55121
ITEM PART ASSEMBLY
NO. NO. NO.
41 N-10228
42 P-10184
43 P-10788
44 P-10178
45 P-13035
46 P-13034
47 P-13043
48 P-13037
49 P-13036
50 P-10600
51 *P-13041
52 P-13042
53 P-12163
54 P-12164
55 P-12165
56 P-12179
57 11666
58 P-11511
59 P-13044
60 P-13045
61 P-13046
62 P-13047
63 P-13048
64 P-13049
65 P-13050
66 P-16691
67 P-13039
68 11663
69 11665
70 11661
71 P-13051
72 COM'L
73 COM'L
74 COM'L
75 COM'L
76 COM'L
77 COM'L
78 COM'L
79 COM'L
80 COM'L

DRIVE TRAIN ASS'Y.

No.

DESCRIPTION

Pipe
Tee
Nipple

Hose Clamp

Hose
Hose

Fuel Pump

12,834

Radiator Hose (Top)
Radiator Hose (Bottom)
Clamp (Radiator Hose)

Fan Belt

Water Pump Belt
Air Cleaner

Air Stack

Mounting

Bands

Air Filter Element

Adaptor

Flex Tubing
Water Pump

Fan

Alternator

Voltage Regulator

Fuel Filter

Starter

Carbuerator

Cable
Engine
Shield
Eyebolt
Tab
Pulley

Capscrew, 3/8 x 1 3/4 N.C.

Nut, 3/8

N.C.

Shakeproof Washer, 3/8

Jam Nut,

Capscrew, 1/4 x 3/4 N.C.
Flat Washer,
Lockwasher,

Nut, 1/4

3/8 N.C.

1/4
1/4
N.C.

Capscrew, 1/4 x 1 N.C.

*ON TILT FRAME MODELS USE P-17413 FOR REPLACEMENT

-30-

1373-A

N BB MNMNIMNN N et et N\) o o od ot o o e od oed o o) ed e ed [ o o o d e P d e Ez
o)



LULL ENGINEERING COMPANY, INC. DRIVE TRAIN ASSEMBLY
3045 HIGHWAY 13 NO. 12,834
ST. PAUL, MINNESOTA 55121

ITEM PART ASSEMBLY NO.
NO. NO. NO. DESCRIPTION REQ.
81 *P13020 Tire 4
82 P10729 Plug, Pipe 2
83 P17653 Bolt, 3/4-16 X 8" (Grade 8) 8
84 **12,827 Drive Shaft (Front Axle)Page 35 1
85 **12,826 Drive Shaft (Rear Axle) Page 33 1
86 P17652 Bolt, 3/4-16 X 3" (Grade 8) 8
87 P10691 Bushing 1
88 *12,749 Disc Weldment 4
89 *p13022 Valve Stem 4
90 P13557 Governor 1
91 COM'L Nut, Castellated 4"-20 3
92 P13550 Dipstick 1
93 P13681 Rear Axle 1
94 P13680 Front Axle 1
95 P17658 Capscrew, 3-13 X 1-3/4" (Grade 8) 4
96 COM'L Lockwasher, %" 4
97 COM'L Nut, Jam 4"-13 4
98 P16895 Tube 1
99 COM'L Capscrew, #-20 X 2% 2

100 COM'L Capscrew, 3-20 X 2-3/4" 1

101 COM'L Capscrew, 5/8"-11 X 1-3/4" 2

102 COM'L Lockwasher, 5/8" 7

103 COM'L Washer, Shakeproof 5/8" 9

104 COM'L Capscrew, 5/8"-11 X 1% 6

105 COM'L Capscrew, 5/8"-11 X 1} 8

106 COM'L Cotter Pin 1/8 X 1 1

107 P11188 Battery 1

108 COM'L Nut, Jam 3/4-16 16

110 COM'L Nut, 3/4-16 16

m 11,953 Shield, Drive Shaft 1

112 14,011 Relay Kit, Starter 1

113 P15493 Drive Plate Adapter (Not Shown) REF.

114 P12178 Torque Converter (Not Shown) REF.

115 P16888 Ring Gear REF.

116 P16893 Flywheel REF.

117 P17856 Starter REF.

118 P14056 Thermostat Housing REF.

FOR HIGH-LIFT LOADERS WITH DUPLEX TIRES, USE THE FOLLOWING:

81 P13494 Tire, Duplex 4
88 12,778 Disc Weldment 4
89 P13493 Valve Stem 4

** For S/N 1162 THRU 1220 ¢ 1222 Use 14,049 Drive Shaft (Front Axle)
and 14,050 Drive Shaft (Rear Axle)

1374 -31-



LULL ENGINEERING COMPANY, INC. DRIVE TRAIN ASSEMBLY

3045 HIGHWAY 13, 400 WAUKESHA DIESEL
ST. PAUL, MINNESOTA 55121 NO. 13,471 YOUNG RAD. OR
. CHRYSLER RAD.
3
i
¥ ©
§

FUEL INJECTION PUMP

ITEM # 99

NOT SHOWN:

3 USED O S10F TILY
FRAMES ONLY.

&

=€ paGE 92

AUX. PUMP
OR 94

S

VAC. FUMP ASSY.
SEE PAGE 122

1684 -27-



LULL ENGINEERING COMPANY, INC. DRIVE TRAIN ASSEMBLY

3045 HIGHWAY 13, 400 WAUKESHA DIESEL
ST. PAUL, MINNESOTA 55121 NO. 13,471 (Young Rad. OR
CHRYSLER RAD.)

ITEM PART ASSEMBLY NO.
NO. NO. NO. DESCRIPTION REQ.
1 P-16175 Bracket 1
2 P-12169 Clamp 4
3 P-14148 Tail Pipe 1
4 P-14149 Muffler 1
5 P-16912 Gasket, Exhaust 1
6 13,420 Adapter, Exhaust 1
7 13,423 Pipe, Exhaust 1
8 P-14150 Pipe, Exhaust 1
9 11,586 Pad, Mounting Radiator 2

10 ¥ 14,414 Mounting, Radiator 1

11 13,403 Pump Drive Ass'y (Page 86) 1

12 #% 15,466 Bracket, Radiator Support 2

13 13,467 Vacuum Pump Ass'y (Page 122) 1

14 %8¢ 14,406 Radiator ]

15 %%  Pp-17921 Hose, Radiator Upper 1

16 P-10600 Clamp 4

17 P-17440 Gasket, Water Pump 1

18 P-17318 Alternator 1

19 P-17319 Pump, Water 1

20 P-10184 Tee 1

21 P-17320 Fan 1

22 P-16500 Engine, Waukesha 1

23 P-16675 Drain Cock 1

24 P-10691 Bushing 1

25 P-10774 Nipple 1

26 13,544 Engine Mounting Pad 4

27 N-10410 Pipe 2

28 P-13447 Cable 1

29 P-14824 Cable 1

30 P-12181 Battery 1

31 COM'L Nut, Cast. 1/2" N.F. 2

32 CoM'L Bolt, 1/2" N.F. x 3 1/2" Long 2

33 COM'L Nut, 3/8 N.F. 4

34 ¢ P-17682 Hose, Radiator 1

35 COM'L Lockwasher, 1/2" 8

36 COM'L Capscrew, 1/2" N.C. x 1 1/2" 12

37 COM'L Nut, 3/4 N.F. Cast. 2

38 13,365 Motor Mnt. Bracket 2

39 P-17466 Hose, Radiator 1

40 12,012 Bolt 2

41 P-17723 Torque Converter ]

42 COM'L Cotter Pin, 1/8" x 1 1/4" 2

43 P-17321 Starter 1

44 P-17236 Reversomatic 1

45 P-17316 Fuel Filter 1

46 P-12089 0i1 Filter 1

47 13,371 Drive Shaft Ass'y (Page 37) 1

48 13,401 Drive Shaft Shield 1

49 P-11686 Drop Box 1

50 11,527 Mounting Bracket 2

51 11,526 Mounting Bracket 2

-28- 1684-A



LULL ENGINEERING COMPANY, INC.
3045 HIGHWAY 13,
ST. PAUL, MN. 55121 A

DRIVE TRAIN ASSEMBLY
400 WAUKESHA DIESEL
NO. 13,471

13471

DRIVE TRAIN ASS'Y.

(CONTINUVED )

(CHASSIS SECTION)



LULL ENGINEERING COMPANY, INC.

3045 HIGHWAY 13,
ST. PAUL, MINNESOTA 55121

ITEM
NO.

52
53
54
55
56
57
58
59
60
61

PART
NO.

11528
11646
9388
COM'L
COM'L
COM'L
COM'L
CoOM'L
CoM‘L
COM'L
COM'L
COM'L
P-10178

P-17573
13394
P-17354
Com'l
14415

ASSEMBLY

NO.

*12827
*12826

-30-

DRIVE TRAIN ASSEMBLY
400 WAUKESHA DIESEL
NO. 13,471 (YOUNG RAD. OR

CHRYSLER RAD.)

DESCRIPTION

Shim AS

Lug .

Brace

Nut, 1/2" N.C.
Washer, Lock 1/2"

Screw, 5/8-11 N.C. x 1 1
Screw, 5/8-11 N.C. x 1 3/4"
Screw, 5/8-11 N.C. x 1 1
Lockwasher, 3/8

Lockwasher, 5/8

Hose, Heater 5/8 I1.D. x 46"
Hose, Heater 5/8 I.D. x 14"
Clamp

Nipple

Elbow

Fan Belt

Voltage Regulator

0il1 Filter

Clamp

Sender, 0i1

Hose

Clamp

Adapter

Air Cleaner

Cap

Mounting Band

Element

Shock Resistor, Rear Engine Mtg.

Lockwasher 7/16
Screw

Nut, 7/16-20 N.F.
Tire

NO.
REQ.

m™m
L0

o

£ 00 00 00 N = b ool ot ord wd md el ed d et [\ o) et D et et =t P2 OO NI N DN DO

Bolt, 3/4-16 N.F. x 8" (Grade 8) 8
Drive Shaft, Front Axle (Page 35)1
Drive Shaft, Rear Axle (Page 33) 1

Bolt, 3/4"-16 N.F. x 3" (Grade
Disc Weldment

Valve Stem

Rear Axle

Front Axle :

Nut, Jam 3/4 N.C.

Nut, 3/4 N.C.

Bolt, 3/8 x 1 3/4" N.C.

Nut, 3/8 N.C.
17415 Auxiliary Pump (Page 92 or 94)
17329 Fuel Pump

Pulley Assembly

Fuel Injection Pump (NOT SHOWN)

Washer, Shakeproof
Mounting, Radiator Left Half

8)

et et d o N N) ot et ot omd P P
o

1685-A



IIAII

LULL ENGINEERING COMPANY, INC.
3045 HIGHWAY 13,

ST. PAUL, MINNESOTA 55121

*NOTE:

83
88
89

NOTE:

*k

10
12
15
34

%k

10
12
14
15

101
102

NOTE:

NOTE:

1682

DRIVE TRAIN ASSEMBLY
400 WAUKESHA DIESEL
NO. 13471 (YOUNG RAD.
CHRYSLER RAD.)

For S/N 1162 thru 1220 & 1222 use 14049, Front Drive Shaft,
and 14050, Rear Drive Shaft. A1l others use 12827 & 12826.

For High-Lift Loaders with Duplex Tires substitute the
following numbers.

P-13494 Tire, Duplex 4
12778 Disc. Weldment 4
P-13493 Valve Stem 4
ITEM # 41 is USED WITH P-17722 STARTING AT S/N 1025
For S/N 1182-1666, If Young Radiator, substitute the following numbers:
12,431 Mounting, Radiator 1
13,976 Bracket, Radiator support 2
P-10599 Hose, Radiator Upper 1
P-16889 Hose, Radiator 1
If Young Radiator needs replacement, Chrysler Radiator only available.
Items 10, 12, 15, 34, 101 will also need replacement. New radiator
mount, part 11438, is also required, as below
14414 R.H. Mounting Radiator 1
15466 Bracket Radiator Support 2
14406 Radiator Chrysler 1
P17921 Hose Radiator Upper 1
P17682 Hose Radiator Lower 1
P14415 Mounting Radiator Left Half 1
11438 Mount 2
15688 Shield . 1
com'1 Capscrew, 1/4"N.F. x 1 1/2"1q. 1
com'l Nut, 1/4" 1

REVISION ECO #
"A" 1109

-31-

OR



LULL ENGINEERING COMPANY, INC. DRIVE TRAIN ASSEMBLY

3045 HIGHWAY 13, 400 WAUKESHA DIESEL (w/CROSS FLOW)
ST. PAUL, MINNESOTA 55121 NO. 14,024 RADIATOR
T b
{f)*ﬁ} J

FUEL INJECTION PUMP
ITEM # 102

NOT SHOWN:

1618 -27-



LULL ENGINEERING COMPANY, INC.

3045 HIGHWAY 13,
MINNESOTA 55121

ST. PAUL,

ITEM
NO.

—t ) ot et e e —d
oONOTOMTPLWN—~—OWOWO~NOOIPAWN

NN
— 0

NN
w N

24

318

—l—l—lm—l-—l—l—l—l—l—l—l—l

447
824

VMU U=Z— "0 UUVUUVUVOUUDO

R

P-12089

13401
P-11686
11527
11526
11528

ASSEMBLY

NO.

13403
13467

P-17723

13371

DRIVE TRAIN ASSEMBLY
400 WAUKESHA DIESEL
NO. 14,024 (CROSS FLOW

DESCRIPTION

Bracket

Clamp

Tail Pipe

Muffler

Gasket, Exhaust

Adapter, Exhaust

Pipe, Exhaust

Pipe, Exhaust

Pad, Mounting Radiator
Mounting Radiator

Pump Drive Ass'y. (Page 86)
Bracket, Radiator Support
Vacuum Pump Ass'y (Page 122)
Radiator

Hose Radiator, Upper
Clamp

Gasket, Water Pump
Alternator

Pump, Water

Tee

Fan

Engine, Waukesha

Drain Cock

Bushing

Nipple

Engine Mounting Pad

Pipe

Cable

Cable

Battery

Nut, Castle-1/2" N.F.
Bolt, 1/2" N.F. x 3 1/2" LG.
Nut, 3/8 N.F.

Hose, Radiator

Lock Washer 1/2"

Cap Screw, 1/2" N.C. x 1 1/2" LG.

Nut, 3/4 N.F. Castle

Motor Mnt. Bracket

Hose, Radiator

Bolt

Torque Converter

Cotter Pin (1/8 x 1 1/4" LG.)
Starter

Reversomatic

Fuel Filter

0il Filter

Drive Shaft Ass'y (Page 37)
Drive Shaft Shield

Drop Box

Mounting Bracket

Mounting Bracket

Shim

-28-

RAD.)

NO.
REQ.

PORN) = ot od omd e e I N =N =PI =00 = BN = et NI o e o ok e o o e ed Pt e e PN = d N\) o oo od o d P d

AS REQ.

1618-A



LULL ENGINEERING COMPANY,
5045 HIGHWAY 13,
ST. PAUL, MINNESOTA 55121

1619

INC.

-29-

DRIVE TRAIN ASS'Y
W/CROSS FLOW RAD.
400 WAUKESFA DIESEL
NO. 14024

DRIVE TRAIN ASS'Y.

14024

{CONTINVED )

(CHASSIS SECTION)



LULL ENGINEERING COMPANY,

3045 HIGHWAY 13,
MINNESOTA 55121

ST.

ITEM
NO.

53
54
55
56
57
58
59

PAUL,

PART
NO.

11646
9388
Com'l
Com'l
Com'l
Com'l
Com'l
Com'l
Com'l
Com'l
Com'1
P-10178
P-10187
P-10224
P-17323

P-13020

12749
P-13022
P-13681
P-13680
Com'l
Com'l
Com'1l
Com'1
Com'1l
Com'l

Com'1l
P-17573
13394

INC.

ASSEMBLY

NO.

* 12827
* 12826

-30-

DRIVE TRAIN ASSEMBLY
400 WAUKESHA DIESEL

NO. 14,024 (CROSS FLOW RAD.)

DESCRIPTION
Lug
Brace
Nut, 1/2" N.C.

Lockwasher - 1/2"

Capscrew, 5/8-11 N.

Capscrew, 5/8-11 N.

Capscrew, 5/8-11 N.

Lockwasher - 3/8"

Lockwasher - 5-8"

Hose, Heater 5/8 I.

Hose, Heater 5/8 I.

Clamp

Nipple

Elbow

Fan Belt

Voltage Regulator

0il Filter

Clamp

Sender, 0il

Hose, 28" LG.

Clamp

Adapter

Air Cleaner

Cap

Mounting Band

Element

Shock Resistor

Lockwasher - 7/16

Screw

Nut - 7/16 -20N.F.

Tire

Drive Shaft, Front Axle (Page 35)

Drive Shaft, Rear Axle (Page 33)

Disc Weldment

Valve Stem

Rear Axle

Front Axle

Bolt, (3/4"-16 N.

Bolt, (3/4"-16 N.
6
6

OO0
X X X
— vl el
_— ) =
NN
SN

. X 46"
. X 14"

oo

. 8") Grade 8
. 3") Grade 8
Nut, Jam-3/4 -16 N
Nut, Hex-3/4 -1
Bolt, 3/8 x 1 3/4"
Nut, Hex-3/8 -16 N
Auxiliary Pump (Pag
Washer-Shakeproof-3
Fuel Pump

Pulley Assembly

F
F
N.F.
.C.
2 or 94

F
F
N
c
e
/4"

NO

REQ.

_— et e e NN~ = 0000 = =P A"t B OOON —d—ded e el d el e N = = Pl A DO

(=2} e))

1619-A



LULL ENGINEERING COMPANY, INC. DRIVE TRAIN ASSEMBLY

3045 HIGHWAY 13, 400 WAUKESHA DIESEL

ST. PAUL, MINNESOTA 55121 NO. 14,024 (CROSS FLOW RAD.)
ITEM PART ASSEMBLY NO.
NO. NO NO. DESCRIPTION REQ.
100 N-10510 Tubing 1
101 P-17434 Hose, Radiator 1
102 P-17354 Fuel Injection Pump (NOT SHOWN)

*NOTE: For S/N 1162 thru 1220 & 1222, use 14049, Front Drive Shaft
and 14050, Rear Drive Shaft. Al11 others use 12827 & 12826.

NOTE: For High-Lift Loaders with Duplex Tires substitute the
following numbers.

83 P-13494 Tire, Duplex 4
88 12778 Disc. Weldment 4
89 P-13493 Valve Stem 4

NOTE: 1ITEM # 41 IS USED WITH P-17722 STARTING AT S/N 1025.

1681 -31-



LULL ENGINEERING COMPANY, INC. DRIVE SHAFT ASSEMBLY
3045 HIGHWAY 13
ST. PAUL, MINNESOTA 55121

1167 33



LULL ENGINEERING COMPANY, INC.
3045 HIGHWAY 13
ST. PAUL, MINNESOTA 55121

DRIVE SHAFT ASSEMBLY

ITEM PART ASSEMBLY NO
NO. NO. NO. DESCRIPTION REQ.
1 See Note A Yoke Flange 1
2 P13002 Axle Spline Adapter 1
3 P11702 Bearing Kit 1
4 P11700 Yoke Sleeve 1
5 P11699 Cork Washer 1
6 P11698 Steel Washer 1
7 P11693 Dust Cap 1
8 See Note B Tube Assembly 1
9 P13001 U-Bolts 2
10 P13000 Bearing Kit 1
11 P13520 Bolt, Hex 4
12 COM'L Washer, Shakeproof 1/2" 4
NOTES: A) For Rockwell Axles Use P11695.

For Napco Axles Use P11701, except for S/N 1162-1220 & 1222

W/225's, Use P11695.

B) For Rockwell Axles (Rear Only) Use 11,552.

For Napxo Axles (Rear Only) Use 12,831, except for
S/N 1162-1220 & 1222 W/225's, Use 14,051.

For Napco Axles (Front Only) Use 12,832, except for
S/N 1162-1220 & 1222 W/225's, Use 12,831.

-34-

1167-A



(37XV LNO¥4 OL 3SVO doNa)
OGSII 'ASSV L4VHS 3AIMA

1168

35



PART NO.

s

DESCRIPTION

WN— O WoONOTOTTPWN —

— et —) —

DRIVE SHAFT ASSEMBLY

Yoke Flange

Bearing Kit

Bearing Kit

Yoke Sleeve

Cork Washer

Steel Washer

Dust Cap

Tube Assembly

Bolt, Hex

Washer, Shakeproof 3/8"
Nut, Hex 3/8-24 NF
Bolt, Hex

Washer, Shakeproof 1/2"

DDA e ed et ed

-36-

1168-A



LULL ENGINEERING COMPANY, INC. DRIVE SHAFT ASSEMBLY
3045 HIGHWAY 13, (ENGINE TO DROP BOX)
ST. PAUL, MINNESOTA 55121

1169 37



LULL ENGINEERING COMPANY, INC. DRIVE SHAFT ASSEMBLY
3045 HIGHWAY 13, ENGINE TO DROP BOX
ST. PAUL, MINNESOTA 55121

ITEM PART ASSEMBLY NO.
NO. NO. NO. DESCRIPTION REQ.
1 P-13522 Bolt, Hex 8
2 CoOM'L Washer, Shakeproof 3/8" 8
3 COM'L Nut, Hex 3/8-24 NF 8
4 P-12992 Yoke, Flange 2
5 P-12993 Cross and Bearing Kit 2
6 P-12994 Yoke, S1ip (Use P11690 For Waukesha) ]

7 P-12995 Dust Cap Group 1
8 P-12996 Yoke Shaft (Use 13370 for Waukesha) 1

-38- 1169-A



LULL ENGINEERING COMPANY, INC. TILT CYLINDER ASSEMBLY
3045 HIGHWAY 13, "400" SIDE TILT
ST. PAUL, MINNESOTA 55121 NO. 13,690

1593 -39-



LULL ENGINEERING COMPANY, INC. TILT CYLINDER ASSEMBLY

3045 HIGHWAY 13, 400 SIDE TILT
ST. PAUL, MINNESOTA 55121 NO. 13,690
ITEM PART ASSEMBLY NO.
NO. NO. NO. DESCRIPTION REQ.
1 13,689 Cylinder Tube Weldment 1
2 545 Head, Cylinder 1
3 13,686 Rod, Piston Weldment 1
4 13,687 Piston 1
5 P-11347 Ring Assembly 2
6 P-17303 Ring, Piston Back Up 2
7 P-10316 0-Ring 2
8 215 Nut, Special 1
9 COM'L Setscrew, 1/4-20 N.C. x 3/8 C.P. 1
10 5146 Gland 1
11 P-10304 V-Packing 1
12 P-10307 Klozure 1
13 P-11576 0-Ring 1
14 COM'L Capscrew, 5/16" N.C. x 1 1/2" Long 4
15 COM'L Washer, Shakeproof 5/16" 4
16 COM'L Nut, Hex 1/2" N.F. 4
17 COM'L Nut, Jam 1/2" N.F. 4
18 4873 Bushing 2
19 COM'L Fitting, Zerk 1/8" N.P.T. 1
20 13,691 Bushing 1

-40- 1593-A



LULL ENGINEERING COMPANY, INC. CYLINDER ASS'Y, TILT

3045 HIGHWAY 13, 400 HIGH-LIFT LOADER
ST. PAUL, MINNESOTA 55121 NO. 14031

1690 -39-



LULL ENGINEERING COMPANY, INC. CYLINDER ASS'Y, TILT

3045 HIGHWAY 400 HIGH-LIFT LOADER
ST. PAUL, MINNESOTA 55121 NO. 14031
ITEM PART ASSEMBLY NO.
NO. NO. NO. DESCRIPTION REQ.
1 13689 Cylinder Tube, Weldm't 1
2 545 Head, Cylinder 1
3 13686 Rod, Piston, Weldment 1
4 14009 Piston 1
5 14013 Gland 1
6 215 Nut, Piston 1
7 Com"1 Setscrew (1/4-20 NC - 3/8 CP ]
8 Com'l Capscrew (5/16 NC x 1" LG.) 4
9 Com'l Washer, Shakeproof (5/16) 4
10 Com'1 Nut, Hex (1/2 NF) 4
11 Com'1 Nut, Jam (1/2 NF) 4
12 13691 Bushing 1
13 4873 Bushing 2
14 P-16611 Zerk (1/8 NPT) 1
15 P-10316 0-Ring (3 3/4 ID x 4 0D x 1/8 WA) 1
16 P-11576 0-Ring (1 1/2 ID x 1 5/8 0D x 1/16) 1
17 P-17457 Seal, Piston 2
18 P-17458 Seal, Rod 1
19 P-17459 Wiper, Rod 1

-40- 1690-A



LULL ENGINEERING COMPANY, INC. SIDE TILT CONTROL ASSEMBLY
3045 HIGHWAY 13, NO. 13,871

ST. PAUL, MINNESOTA 55121

ITEM PART ASSEMBLY . NO
NO. _NO. NO. DESCRIPTION REQ.
1 13,872 Valve Connector Link ]
Z P-10512 Cievis Pin 1
3 P-10193 Clevis i
4 COM'L Nut, 3/8-24 NF Hex Jam 1
5 COM'L Cotter Pin, 1/8 x 7/8 2
6 Com'L Shakeproof Washer, 3/8 i
7 CoM'L Nut, 3/8-24 NF Hex ]
3 3481 Side Tilt Lever 1
9 COM'L Capscrew, 3/8-24 NF x 2 1/4 Hex Hd. 1

10 P-10194 Rubber Grip i

11 8702 Lock 1

12 P-13005 Valve Ass'y (Page 130) 1

1598 -41-



LULL ENGINEERING COMPANY,
3045 HIGHWAY 13,

ST. PAUL, MINNESOTA 55121

ITEM PART

'NO.

ASSEMBLY

=
o

13,923
p-10509

P-10508
COM'L
COM'L
COM'L
COM'L
3481
COM'L
P-10194
8702

N—0OWEONOUTA W~

— ened  oed

P-17393

1673

INC.

NO.

SIDE TILT CONTROL ASSEMBLY

NO.13,963

)

DESCRIPTION

Valve Connector Link
Clevis Pin

Clevis ,

Nut, 3/8-24 NF Hex Jam
Cotter Pin, 1/8 x 7/8
Shakeproof Washer, 3/8
Nut, 3/8-24 NF Hex
Side Tilt Lever

Capscrew, 3/8-24 NF x 2 1/4 Hex Hd.

Rubber Grip
Lock
Valve Ass'y (Page 130)

-41--

] d d oed d ot () = N —



S¥ on 39vd 33 v
ASSY WILNIY34I0 : ONISNOH

@ (X&) & 09 €3

L
\

{t 3ovd 338

d 9P 39v¢ 338

SIVHE

S1417 HOIH OO% T3AOW 1IN ¥Ood

ASSV JIXV LNOYHd4 8I0g€I-d

®® O

8NH 8 L4VHS
92
-
4 N ]
I rL

39 -

1170



PART NO. DESCRIPTION
P-13018 FRONT AXLE ASSEMBLY
1 P-13422 Yoke- - Tie Rod (12 Thd) 1
2 P-13103 Nut - Tie Rod Lock 1
3 P-13101 Bolt - Tie Rod Yoke Clamp 4
4 P-13102 Nut - Tie Rod Yoke Clamp Bolt 4
5 P-13423 Tie Rod 1
6 P-13202 Plug - Diff. Case 0il Filler 1
7 P-13200 Stud, Long 4
8 P-13201 Stud, Short 10
9 P-13199 Nut 14
10 P-13198 Washer 14
11 P-13208 Gasket 1
12 P-13424 Yoke - Tie Rod 1
13 P-13425 ' Capscrew 20
14 P-13426 Nut 24
15 P-12652 Lockwasher 24
16 P-13427 Capscrew 4
17 P-13428 Socket 2
18 P-13111 Stud 16
19 P-13112 Nut 16
20 P-13429 Plug, Drain 1
21 P-13391 Breather 1
22 P-13430 Housing 1
23 P-13414. Flange - Steering Knuckle - R. & LH 2
24 P-13415 Diff. Carrier Ass'y. 1
25 P-13413 Brake Assembly 2
26 P-13432 Shaft & Hub Assembly 2
)

1170-A - 40 -



N3 ¥31NnO <2evEl-d

6L
2 08
)
e T ot 8L
o 7l I8
jJ
12
2l s 28
8 Al #H €8 b8
(1|
.\m d
- \%

oe 9—L W7

S ¢g b BN
MR Y .S : //////_l W
/DV% %MMWET\QH wm,%%%%v-MMV
T y//%///////////////////////////// / a s,.

I

IS

|

| -

—
U

\

-41-

1171



PART NO. DESCRIPTION
P-13018 FRONT AXLE, OUTHR END P-13432

1 "P-13687 Brake Shoe Assembly 4
2

3 P-13258 Wheel Cylinder Assembly 2
4 P-13257 Cylinder Push Rod 4
5 P-13259 Brake Spring 4
6 P-13064 Washer ’ 4
7 P-13065 Backing Plate

8 P-13066 Adjusting Cam 4
9 P-13067 Return Spring 2
10, P-13068 Pin 4
11 P-13069 Brake Pin 4
12 P-13756. Cap, Lower 2
13 P-13071 Rivet 8
14 P-13072 Anchor Bracket 2
15 P-13073 Washer 4
16 P-13074 Nut 4
17 P-13075 Anchor Pin 4
18 P-13076 Spider 2
19 P-13077 Gear 2
20 P-13078 Hub 2
21 P-13079 Plug 2
22 P-13080 Capscrew 16
23 P-13081 Lock 8
24 P-13082 Lockwire 8
25 P-13083 Cone 2
26 P-13084 Cup 2
27 P-13085 Brake Drum 2
28 P-13318 Cup 2
29 P-13086 Cone 2
30 P-13087 Stud 2
31 P-13380 Lockwasher 4
32 P-13089 Capscrew 4
33 P-13090 Inlet Connection 2
34 P-13091 Gasket 2
35 P-13092 Bleeder Screw 2
36 P-13755 Cap, Upper 2
37 P-13094 Cage 2
38 P-13095 Pin 4
39 P-13096 Shims 8
40 P-13097 Bushing 2

- 42 -

1171-A




PART NO. DESCRIPTION
P-13018 FRONT AXLE, OUTER END P-13432

J (CONTINUED)
41 P-13098 Bolt 2
42 P-13099 Pin 2
43 P-12582 Lockwasher 4
44 P-13101 Bolt 4
45 P-13102 Nut 4
46 P-13103 Tie Rod Nut 1
47 P-13104 Spacer 2
48 P-13105 Shim 12
49 P-13106 Capscrew 2
50 P-13107 . 1 Trunnion Socket 2
51 P-13108 Washer 2
52 P-13109 0il Seal 2
53 P-13110 0-Ring 2
54 P-13111 Stud 16
55 P-13112 Nut 16
56 P-13113 Ball 12
57 P-13114 Race 2
58 P-13115 Snap Ring 2
59 P-13116 Washer 2
60 P-13117 0il1 Seal 2
61 P-13414 Flange 2
62 P-13119 Cup 4
63 P-13197 Shaft 2
64 P-13120 Cone 4
65 P-13121 Snap Ring 2
66 P-12582 Lockwasher 16
67 P-13122 Capscrew 16
68 P-13123 0il1 Seal 2
69
70 P-13125 0-Ring 2
71 P-13126 Capscrew 12
72 P-13127 Washer 12
73 P-13128 Nut 24
74 P-13129 Retainer 2
75 P-13130 "C" Washer 4
76 P-13131 0il Seal 2

77 P-13132 0il Slinger 2
78 P-13133 Capscrew 20
79 P-13134 Stud 24
80 P-13135 Nut 24

1172 - 43 -



PART NO. DESCRIPTION
P-13018 FRONT AXLE, OUTER END P-13432
81 P-13136 Lockwire 24
82 P-13137 Bushing 2
83 P-13138 Spindle 2
84 P-13139 Hub 2
85 P-13140 Nut 2
86 P-13141 Stud 24
87 P-12582 Lockwasher 24
88 P-12590 Nut 24
89 P-13144 0-Ring 2
90 P-13145 Washer 6
91 P-13146 Shaft 6
92 P-13147 Thrust Button 2
93 P-13148 Washer 6
94 P-13149 Pinion 6
95 P-13150 Plug 2
96 P-13151 Washer 2
97 P-13152 Universal Joint 2
98 P-13153 Shim REQ.
99 P-13154 Snap Ring 2
100 P-13155 Gear 2
101 P-13156 Lock 4
102 P-13157 Pin 4
103 P-13268 Gear 2
104 P-13158 Cover 2
105 P-13159 Capscrew 16
106 P-13160 Gasket 2
_~

- 44 - 1172-A



P-13415
DIFFERENTIAL ASSY USED ON P-130I18 FRONT AXLE

vi €l 2l Ol 6 8¢

- 45 -

1173



ITEM

o =

o o

OCWOWONOTPHPWN —

PART NO.

P-13415
P-13416

P-13417
P-13418
P-13419

P-13177
P-13180
P-13179
P-13185
N.S.S.

P-13172
P-13171
N.S.S.

P-13420
P-13421
P-13168
P-1317

=2=2=2
« o e
wum;m wm

DESCRIPTION

Diff. Carrier Assembly, Complete
Diff. Carrier & Cap Assembly

(Items 9, 43, 44 & 45)

Diff. Case Assembly

(Items 5, 40, 41, & 47)

Drive Gear & Pinion Assembly

(Items 28 & 42)

Pinion Forward Bearing Cage Assembly
(Items 13, 14, 15, 25, 26, 27)

Ring, Adjusting

Cup, Bearing

Cone, Bearing

Rivet

Flange Half (Order Item "C")
Screw, Adjusting

Locknut

Carrier, Diff. (Order Item "B")
Shim, Thin

Shim, Medium

Shim, .003

Bearing, Rear

Cone, Bearing (Order Item "E")
Spacer (Order Item "E")

Cup, Bearing (Order Item "E")
Gasket

Cover & 0i1 Seal Assembly
Bolt

Washer

Nut

Pin, Cotter

Companion Yoke & Slinger Assembly
Seal, 01l

Cone (Order Item "E")

Cage (Order Item "E")

Cup, Bearing (Order Item "E")
Pinion, Drive (Order Item "D")
Ring Lock

Washer, Thrust

Bushing, (Order Item # 32)
Gear

Spider

Gear, Side

Washer, Thrust

Pin

Nut (Included in Item "C")
Plain Half, Diff. (Order Item "C")
Gear Drive (Order Item "D")
Cap, Bearing (Order Item "B")
Lockwire (Included in Item "B")
Bolt (Included in Item "B")
Bolt (Included in Item "C")

N.S.S. = Not Serviced Separtately
-46-

1173-A

NN

m,‘;pN—n.JNNNN—Ih#.—I—I—J—J—J.—‘—I—I_a—J—JOQ—J—l.—a—a—‘—l.—a[\)w_A_.l_‘.._l



P-134i3 BRAKE ASS'Y FOR P-13018 AXLE ASS'Y

ITEM PART NO.
NO NO. DESCRIPTION REQ.
1 P-13065 Back Plate Assembly 2
2 P-13255 Cam 4
3 P-13066 Cam Bolt Assembly 4
4 P-13064 Washer 4
5 P-13259 Spring 4
6 P-13075 Anchor Pin 4
7 P-13130 "C" Washer 4
8 P-13073 Washer, Shakeproof 4
9 P-13074 Nut 4

10 P-13067 Return Spring 2

11 P-13687 Brake Shoe 4

14 P-13258 Wheel Cylinder Complete 2

15 P-13267 Washer, Guide Pin 16

16 P-13265 Washer, Guide Pin 16

17 P-13266 “C" Washer 8

19 P-13092 Bleeder Screw 4

20 P-13257 Push Rod 1

21 P-13089 Capscrew 4

22 P-13380 Lockwasher 4

1213 - 468 -



g 39vd 338 Gp 39Wd 338

ASSV VILN3434410 sINvue _
S¢ 39vd 338

aN3

D ©

37XV ¥v3Y
M3IA dOL

ASSY 31XV HV3Y

-47-

1i74



— O WoONOOTLMPWN—OWOVLONOOIPWIN

PO N et e e e et d d e d

PART NO.

313
316

w
(Ve
o

SO WWW
o1 — O O —
oN—O0 s

2717
278
279

VYW U U U UV U UUUUVOUVUOUVUUUVOUUOUUOU U

WWWWWWNWWwWwwwww

DESCRIPTION

REAR AXLE ASSEMBLY

Rear Axle OQuter End

Brake Assembly

Steering Knuckle L.H.
Plug

Bleeder Screw

Cotter Key

Tie Rod End Ass'y

Locknut Tie Rod End

Nut

Stopscrew

Tie Rod

Rear Axle Differential Ass'y
0il Breather

Steering Knuckle R.H.
Plug

Plug, Filler and Drain
Stud - Carrier to Housing
Nut

Lockwasher Carrier to Housing
Gasket

Housing

* For $/N 101-329, Use P13393.

— et el et e () et d o ) = D) NN N == NN
oOOoo

-48-

1174-A



P-13394 BRAKE ASS'Y ON REAR AXLES P-13019 & P-13538

1 2 3 4 6

-3

0 1 12

19 18 17 16 15 14 13

(AMOUNTS SHOWN PER AXLE)

ITEM PART NO.
NO. *NO. DESCRIPTION REQ.
1 P-13070 Rivet 56
2 P-13060 Lining 4
3 P-13257 Push Rod 4
4 P-13067 Return Spring 2
5 P-13255 Adjusting Cam 4
6 P-13258 Wheel Cylinder (less inlet & bleeder) 2
7 P-13259 Adjusting Spring 2
8 P-13371 Backing Plate Ass'y (Items 5,7,10,15 & 18)2
9 P-13064 Washer 4

10 P-13260 Adjusting Bolt (Includes Item # 9) 4

11 P-13380 Lockwasher 4

12 P-13089 Capscrew 4

13 P-13074 Nut Anchor Pin 4

14 P-13073 Shakeproof Washer 4

15 P-13068 Guide Pin, Long 4

16 P-13267 Washer Guide Pin 8

17 P-13265 Washer, Guide Pin 8

18 P-13069 Guide Pin, Short 4

19 P-13075 Pin Brake Shoe Anchor 4

20 P-13059 Brake Shoe & Lining Ass'y 4

(Includes 1 & 2)

21 P-13264 "C" Washer, Anchor Pin 4

22 P-13266 "C" Washer, Guide Pin 8

23 P-13092 Bleeder Screw 2

A P-13410 Brake Ass'y Complete 1

1175 -49-



P-13395 DIFFERENTIAL ASS'Y
USED ON REAR AXLE P-13019 & P—|3538

25 24 23 22

s)\@

35 34 33 32313029 28

123 45 6

3
~ -l '1'
-(7‘ 7
«SCUIp
J

36

1177

-54-




ITEM

w >

o O

P AP PRPPLWWWWWWWWWRNRININNMNINDNINDNN —— =
\lcwm-hwN-—'xooowc\m-pwm—‘omooxlmmpwN—-Oxowcnmbwmoommbwm—‘

PART NO.

P-13274
P-13406

P-13407
P-13408
P-13409
P-13298
P-13281

P-13280
P-13398

DESCRIPTION

Differential Carrier Assembly-Complete
Diff. Carrier & Cap Assembly

(Includes Items 9 & 43 thru 46)

Diff. Case Assembly

(Includes Items 5, 41 and 47)

Drive Gear & Pinion Assembly

(Includes Items 28 & 42) Ratio 5:31-1
Pinion F.W.D. Bearing Cage Assembly
(Includes Items 13,14,15,25,26 & 27)

Adjusting Ring

Cup, Bearing

Cone, Bearing

Capscrew

Flange Half Diff. (Order Item "C")
Nut

Carrier Diff. (Order Item "B")
Shims, Bearing Cage (.003 & .005)
Bearing, Rear

Cone, Bearing (Order Item "E")
Spacer (Order Item "E")

Cup, Bearing (Order Item "E")
Gasket

Cover & 0il Seal Assembly
Bolt

Washer

Nut

Cotter Pin

Yoke & Slinger Assembly

0il1 Seal

Cone, Bearing (Order Item "E")
Cage, Order Item "E")

Cup, Bearing (Order Item "E")
Pinion, Drive (Order Item "D")
Lock Ring

Thrust Washer

Bushing (Order Item 32)
Differential Pinion

Spider

Side Gear

Thrust Washer

Cone Bearing

Ring, Adjusting

Pin, Cotter

Cup, Bearing

Diff. Case Plain Half (Order Item "C")
Gear Drive (Order Item "D")
Cap, Bearing (Order Item "B")
Washer (Include in Item "B")
Bolt (Include in Item "B")
Cap (Order Item "B")

Bolt (Included in Item "C")

N.S.S.= Not Serviced Separtely

-55-

p— —
NN =N =N =

1177-A



1178

P-13019 REAR AXLE ASS'Y,
P-13393 OUTER END

2

o

.

wWE

&/ 36)35)(34) (33

%
5
+
Z. .,
N
— r"/ \
y
S '{/, 7
g %
/7 -
/", N
Z s
N \""‘t’ g
=teiy

32

By

-56-




ITEM

OWCOoONOTOITPLWN —

PART NO.

P-13369
P-13249
P-13370
P-13242
P-13219
P-13216
P-13371
P-13133
P-13372
P-13225
P-13226
P-13238
P-13202
P-13373
P-13374
P-13299
P-13375
P-13376
P-13229
P-13227
P-13239
P-13240
P-13236
P-13377
P-13237
P-13224
P-13378
P-13144
P-13222
P-13221
P-13135
P-13134
P-13228
P-13241
P-13215
P-13379
P-13217
P-13380
P-13411
P-13412
P-13089
P-13220
P-13218
P-13381
P-13244
P-13210
P-13211
P-13382
P-13383
P-13250
P-13254
P-13253
P-13379
P-13209
P-13212
P-13386
P-13385
P-13246

DESCRIPTION

Capscrew - Steering Cap

Cap, Steering Knuckle - Lower

Plug, Steering Bearing

0-Ring - Brake to Spindle

0i1 Seal - Hub Bearing

Spacer, Brake to Steering Knuckle
Backing Plate - Brake

Capscrew - Brake Drum to Hub
Lockwire - Brake Drum to Hub

Cup, Hub Bearing - Outer

Cone, Hub Bearing - Outer

Plug, Planetary Spider Drain

Plug, Planetary Spider Filler

Pin, Hub Bearing Adjusting Nut

Nut, Hub Bearing Adjusting
Universal Joint & Drive Shaft

Snap Ring

Shim

Button - Axle Shaft Thrust

Gear, Planetary Sun (20T)

Washer - Planet Pinion Thrust

Snap Ring Planet Pinion Shaft

Shaft - Planet Pinion

Pinion - Planetary

Setscrew - Planet Pinion Shaft
Spider - Planetary Pinion

Gear Planet - Final Drive Ring
0-Ring Planet - Spider to Hub
Capscrew - Planet - Spider to Hub
Hub, Wheel For S/N 330 thru, Use P-13567
Nut, Wheel Stud

Stud - Wheel Hub

Spindle - Steering Knuckle
Deflector - Hub Bearing 0il

Drum, Brake

0i1 Seal - Universal Joint & Spindle
Capscrew - Brake to Stering Knuckle
Lockwasher, Wheel

Gasket - Inlet Connector

Inlet Connector

Capscrew - Wheel Cylinder

Cup - Hub Bearing - Inner

Cone - Hub Bearing - Inner

Bushing - Steering Knuckle Spindle
Washer, Univ. Joint & Spindle 0il Seal
Washer, Steering Thrust (Upper)

Cap - Steering Knuckle (Upper)
Shim, Steering Cap & Arm

Shim, Steering Cap & Arm

Shim, Steering Cap & Arm

Bushing, Univ. Joint Shaft Retainer
Retainer - Universal Joint Shaft
0i1 Seal-Universal Joint Shaft Retainer
Bushing - Steering Knuckle

Steering Knuckle, R.H.

Steering Knuckle, L.H.

Pin, Steering Thrust Washer (Lower)
Washer, Steering Thrust

-57-

P
m
O

—

>
P

w
N— =Moo PENNDN RPN NN PPN NP NNONDNDNDNENDOOY

—

1178-A



LULL ENGINEERING COMPANY, INC. BRAKE AND HYDROVAC ASSEMBLY
3045 HIGHWAY 13, NO. 9386
ST. PAUL, MINNESOTA 55121

>
8
5
12
©
<
g
~

902 -50-



LULL ENGINEERING COMPANY,

3045 HIGHWAY 13

MINNESOTA

55121

ASSEMBLY
NO.

INC.

ST. PAUL,

ITEM PART
NO. NO.
1 COM'L
2 CoM'L
3 7048
4 2498
5 COM'L
6 P-10581
7 3458
8 COM'L
9 P-10514

10 COM'L

11 7122

12 P-15272

13 P-10513

14 COM'L

15 9137

16 3512

17 P-11710

18 9204

19 P-11711

20 P-11707

21 P-10201

22 P-11709

23 COM'L

24 P-11724

25 COM'L

26 COM'L

27 COM'L

28 COM'L

29 P-11712

30 P-11713

31 P-11714

32 P-11722

33 P-11723

34 P-11725

35 P-10181

36 P-10120

37 P-10759

38 P-10664

* Repair Kit - Order P11742

BRAKE & HYDROVAC ASSEMBLY

NO. 9386

DESCRIPTION

Bolt-Flathead 5/16 x 1
Lockwasher 5/16

Pedal

Pedal Brake

Nut, Hex 5/16 - 18 NC
Spring

Pivot, Pedal Brake
Cotter Pin, 1/8 x 1 3/8
Clevis Pin, 1/2

Cotter Pin, 3/32 x 1
Bushing

Zerk, 1/8 NPT Strt
Clevis, 1/2 -20 NF

Hex Jam Nut, 1/2 -20 NF
Push Rod

Brake Rod Guide

Master Cylinder

Hanger Strap

Hydrovac

Check Valve

90 Street (L)

Breather

Hose, 1/2 ID x 10

Hose Clamp

Tubing, 1/4 0D x 24"
Tubing, 1/4 0D x 18"
Hose, 1/2 ID Bendix 84"
Hose, 1/2 ID Bendis 23"
Standard Nut

Bolt

Gasket

Bushing

Elbow

Adapter Coupling
Bushing, 3/4 to 3/8
Bushing, 1/2 to 3/8
Nipple, 1/8 x 2 1/2
Coupling, 1/8 STD

-51-

902-A

P
m=
o



LULL ENGINEERING COMPANY, INC. BRAKE AND HYDROVAC ASSEMBLY
3045 HIGHWAY 13, NO. 13,468
ST. PAUL, MINNESOTA 55121

VACUUM PUMP

TO
OUTLET

LINE ASSENBLY

\

1502 -50-



LULL ENGINEERING COMPANY,
3045 HIGHWAY 13,

ST. PAUL, MINNESOTA
ITEM PART
NO. NO.
1 COM'L
2 COM'L
3 7048
4 2498
5 CoM'L
6 P-10581
7 3458
8 COM'L
9 P-10514
10 COM'L
11 7122
12 comM'L
13 P-10513
14 COM'L
15 9137
16 3512
17 P-11710
18 9204
19 P-11711
20 P-11707
21 P-11580
22 P-11709
23 P-16160
24 P-11724
25 P-16193
26 P-16191
27 P-16160
28 P-11407
29 P-15294
30 P-11713
31 P-12506
32 P-15299
33 P-11721
34 P-11725
35 P-10181
36 P-10120
37 P-15280
38 P-18064
39 COM'L
40 COM'L
4] COM'L
42 P-18063
43 P-10279
44 P-18065
46 P-16160

ASSEMBLY

BRAKE & HYDROVAC ASSEMBLY

NO.

DIESEL

DESCRIPTION

Bolt, Flathead 5/16 x 1"

Lockwasher 5/16"
Pedal

Brake Pedal

Nut, Hex 5/16-18 N.C.
Spring

Brake Pedal Pivot

Pin, Cotter 1/8 x 1 3/8"

Pin, Clevis
Pin, Cotter 3/32 x 1"
Bushing

Zerk 1/8 NPT Straight

Clevis

Nut, Hex Jam
Push Rod

Brake Rod Guide
Master Cylinder
Hangar Strap
Hydrovac

Check Valve
Elbow, Adapter
Breather

Hose

Hose Clamp
Tubing

Tubing

Hose 1/2" x 10" Lg.
Loom

Nut, Standard
Bolt

Gasket

Coupling

Bolt

Coupling Adapter
Bushing

Bushing

Gasket

Straps

Hex Nut (1/4" - 20 N.C.)
Lockwashers 1/4"
Bolt (1/4" - 20 N.C XI")
TEE - 1/2" Hose
Plug, 1/2" N.P.T
Reservoir Tank
Hose 1/2" x 36" Lg.

* Repair Kit - Order P11742
* Vaccum Tank Kit, Order 15391C

-51-

o=
mo

—ted = DD PP PPWW—~WWWOOAIN P yod ed Ot et N e et el et el el ed ) ed D) =t d e e e PND) oed wd N N

1502A



LULL ENGINEERING COMPANY, INC. BRAKE LINE ASSEMBLY
3045 HIGHWAY 13, : NO. 11558
ST.- PAUL, MINNESOTA 55121

1176 52



LULL ENGINEERING COMPANY,
3045 HIGHWAY 13,
ST. PAUL, MINNESOTA 55121

INC.

ITEM PART ASSEMBLY
NO. NO. NO.
1 P-11704
2 P-11703
3 P-11705
4 P-11715
5 P-11706
6 Com'l
7 Com'l
8 Com'l
9 Com'l

10 Com'l

11 Com'l

12 Com'l

13 Com'l

14 Com'l

15 P-11712

16

17 P-11726

18 P-11719

19 11523

20

21 11902

22 11982

23 Com'l

-53-

BRAKE LINE ASSEMBLY

NO. 11558

DESCRIPTION

Junction Block

Connector

Brake Hose

Clip, Horse Shoe

Tee

Bolt, 3/8 x 1 1/4 NC

Nut, 3/8 NC

Shakeproof Washer 3/8

Tubing, 1/4 0.D. x 88 1/2" Long
Tubing, 1/4 0.D. x 27" Long
Tubing, 1/4 0.D. x 40" Long
Tubing, 1/4 0.D. x 12" Long
Tubing, 1/4 0.D. x 21 1/2" LOng
Nut, Jam 3/8- 16 NC.

Connector Nut

Plug
Gasket
Clip

Bracket
Clip(Alternative)
Nut Jam 5/16 -18 NC

B3
.Oo

NHENHRHERERRERENDOO S

|

>
[}
oo N

o
fle]

N L

1176-A



1180



REF.

CwWwoONOTULIPWN—~OWVONOOGIARPWN -

N = ed ed d d d o —d

PART NO.

11,756
P-13592

DESCRIPTION

OPERATORS PLATFORM - MODEL "400"

Seat Stand & Tool Box
Seat Assembly
Throttle Assembly
Brake

Disconnect Brake
Panel

Shifting

Steering, Rear

Torque Converter Control Ass'y
Hydraulic Diagram

Front Steering

Tag, Serial No.

Platform

Amp. Gauge

0il1 Gauge

Hour Meter (Optional)

Water Gauge

Choke

Fuel Gauge

Switch, Ignition

Step

Cover

Support

Temperature Sender, Torq. Converter
Control, Hydraulic Valve

Tag, Shift

Tag, Gear

Hydraulic Brake Line
Revers-o-matic Instructions
Caution Tag

Caution Tag

Light, Caution for Torq. Converter

— ) cd v o el ol —) o= ——) o — — —— — — — — — — — ) —) ] —)— — —) — — — — —— ——

-61-

1180-A



60

1367



PART NO.

CoOoONOTOTPLWN—OOWONOOTPRPWN —

— ot — —d d ) ] d e d

DESCRIPTION

OPERATORS PLATFORM - 400 DIESEL

Seat Stand & Tool Box
Seat Assembly
Throttle Assembly
Brake

Disconnect Brake
Panel

Shifting

Steering (Rear)

Torque Converter Control Ass'y
Hydraulic Diagram
Front Steering

Tag, Serial Number
Platform

Amp Gauge

0i1 Gauge

Hour Meter (Optional)
Water Gauge

Choke

Fuel Gauge

Ignition Switch

Step

Cover

Support

Control, Hydraulic Valve
Shift Tag

Gear Tag

Hydraulic Brake Line
Reversomatic Instructions
Caution Tag

Meter Glow Plug

Gauge, Temp. Torq. Converter
Switch, Glow Plug

Cup Switch

Bracket, Mounting

— el d ] el ) — — —) — —— — — —

—) el o o —) —) c—t — —

-61-

1367-A



A (>

A
Tale
v, d
4
A2 &
a b winbegb At 4 PP ’ /
7 o, \\\\fu 7
'’ 7
2 7
/ < 7/
/ Nt /7y N
v oL sy
~
’ / )
’ ’ 0
/ /7
» /
4
o U /
)/
- N
7 \4 Y4
4 N
07 /\\\
O “

b/ﬂ

i

% 'N% ®

4

1422



LULL ENGINEERING COMPANY, INC. OPERATOR'S PLATFORM ASS'Y
3045 HIGHWAY 13, NO. 13,068
ST. PAUL, MINNESOTA 55121

ITEM PART ASSEMBLY NO.
NO. NO. NO. DESCRIPTION REQ.
1 6952 Seat Stand & Tool Box 1
2 P-12394 Seat Assembly 1
3 12,005 Throttle Assembly (Page 70) 1
4
5 9386 Brake Assembly (Page 50) 1
6 11,556 Disconnect, Brake (Page 72) 1
7 12,151 Panel 1
8 11,557 Shifting Assembly (Page 64) 1
9 12,750 Tag, Steering Selector 1

10 11,554 Torque Converter Control Ass'y (P-62)1

11 7371 Hydraulic Diagram 1

12 13,090 Orbitrol Steering Ass'y (Page 68) 1

13 625 Tag, Serial Number 1

14 11,496 Platform 1

15 P-12635 Amp Gauge 1

16 P-12633 0il1 Gauge 1

17 P-12631 Hour Meter (Optional) 1

18 11,555 Hydraulic Valve Control Ass'y (P-76) 1

19 P-12634 Switch, Ignition 1

20 P-12963 Gauge, Fuel 1

21 11,653 Tag, Gear 1

22 11,680 Step 1

23 8803 Support 1

24 6578 Cover 1

25 464 Tag, Shift 1

26 P-13445 Engine Shutoff 1

27 P-12632 Water Gauge 1

28 P-11676 Clamp 1

29 11,558 Brake Line Assembly (Page 52) 1

30 7521 Caution Tag ]

31 7524 Reversomatic Instructions 1

32 P-13594 Sender Temp Control 1

33 P-13455 Cup, Switch 1

34 P-13454 Switch, Glow Plug 1

35 P-13453 Meter, Glow Plug 1

36 12,553 Bracket, Mtg. (Temp. Gauge T.C.) 1

37 P-13593 Gauge, Temp. (Torq. Conv.) 1

38 12,152 Dashboard 1

39 P-13714 Valve, Steering Selector 1

-61- 1422-A



LULL ENGINEERING COMPANY, INC. OPERATOR'S PLATFORM ASSEMBLY
3045 HIGHWAY 13, NO. 13,759
ST. PAUL, MINNESOTA 55121

14

1601 -60-



LULL ENGINEERING COMPANY, INC. OPERATOR'S PLATFORM
3045 HIGHWAY 13, NO. 13,759
ST. PAUL, MINNESOTA 55121
ITEM  PART ASSEMBLY NO.
NO. NO. NO. DESCRIPTION " REQ.
1 6952 Seat Stand 1
2 P-12394 Seat Assembly 1
3 13,794 * Throttle Assembly (Page 70) 1
4 P-13566 Temp. Sender Torq. Converter 1
5 9386 Brake Assembly (Page 50) 1
6 11,556 Brake, Disconnect ?Page 72) 1
7 3638 Panel 1
8 11,557 Shifting Assembly (Page 64) 1
9 12,750 Tag, Steering Selector 1
10 12,888 Torq. Conv. Control Ass'y (Page 62) 1
11 7371 Hydraulic Diagram 1
12 13,090 Orbitrol Steering Ass'y (Page 68) 1
13 625 Tag, Serial Number 1
14 13,762 Platform (Non-Tilt Models, Use 11,496) 1
15 P-12635 Gauge, Amp. 1
16 P-12633 Gauge, 011 1
17 P-12631 Hour Meter 1
18 11,555 Hydraulic Valve Control Ass'y (P-76) 1
19 P-12963 Gauge, Fuel 1
20 P-13592 Caution Light, Torq. Converter 1
21 11,653 Tag, Gear 1
22 11,680 Step 1
23 8803 Support 1
24 6578 Cover 1
25 464 Tag, Shift 1
26 P-16688 Choke 1
27 P-12632 Gauge, Water 1
28 P-11676 Clamp 1
29 11,558 Hydraulic Brake Line (Page 52) 1
30 7521 Caution Tag 1
31 7524 Reversomatic Instructions 1
32 8648 Dashboard 1
33 11,756 Caution Tag 1
34 P-12634 Switch, Ignition 1
35 P-13714 Steering Selector Valve 1
36 13,871 Side Til1t Control Ass'y (Page 41) 1

* Use 11,570 For Non-Tilt Models

* * |se 11,554 For Models without Cabs.

-61-

1601-A



LULL ENGINEERING COMPANY, INC. OPERATOR'S PLATFORM ASSEMBLY

3045 HIGHWAY 13,
ST. PAUL, MINNESOTA 55121

27
13

W

o .. o \\\\\ N S~
4 Sos N
\\\\

S : \ /

2 %

3 ?6
AT
N

4

1667 -60-



LULL ENGINEERING COMPANY,
3045 HIGHWAY 13,

ST. PAUL, MINNESOTA 55121
ITEM PART ASSEMBLY
NO. NO. NO.
1 6952
2 P-12394
3 13,796 =*
4 P-13714
5 13,468
6 11,556
7 12,151
8 11,557
9 12,750
10 13,464 »*
11 7371
12 13,090
13 625
14 13,762
15 P-12635
16 P-12633
17 P-12631
18 14,028 *xx
19 P-12634
20 P-12963
21 11,653
22 11,680
23 8803
24 6578
25 464
26 P-13445
27 P-12632
28 P-11676
29 13,952 *%**
30 7521
31 7524
32 P-13594
33 13,871
35 P-13593
38 12,152

INC.

NO. 14,027

DESCRIPTION

Seat Stand and Tool Box

Seat Assembly

Throttle Assembly (Page 70)
Valve, Steering Selector (Page 66)
Brake Assembly (Page 50)
Disconnect, Brake ?Page 72)

Panel

Shifting Assembly (Page 64)

Tag, Steering Selector

Torq. Conv. Control Ass'y (Page 62)
Hydraulic Diagram

Orbitrol Steering Ass'y (Page 68)
Tag, Serial Number
Platform(Non-Tilt Models Use, 11.496)
Amp. Gauge

0il Gauge

Hour Meter

Hyd. Valve Control Ass'y (Page 76)
Switch, Ignition

Gauge, Fuel

Tag, Gear

Step

Support

Cover

Tag, Shift

Engine Shutoff

Water Gauge

Clamp

Brake Line Ass'y (Page 52)
Caution Tag

Reversomatic Instructions

Sender, Temp. Control

Side Tilt Control (Page 41)
Gauge, Temp. (Torq. Conv.)
Dashboard

* Use 13,466 For Non-Tilt Models.

** Use 13,465 for Models with Cabs.
***  Use 13,462 for S/N 799-1107.
**x** |se 11,558 for S/N 799-1107.

-61-

o2
— e d d d e d e d d d d ] ed ol ) i el d d d d o e e ek ed ek d wd e ed el ed wad mo
.

.

OPERATOR'S PLATFORM ASSEMBLY

1667-A



B@ — 11815

SHUTTLE LEVER ASS’Y.
(ITEMS | THRU 1)

TORQUE CONVERTER CONTROL

1181 62



LULL ENGINEERING COMPANY, INC. TORQUE CONVERTER CONTROL ASS'Y
3045 HIGHWAY 13, NO. 11,554
ST. PAUL, MINNESOTA 55121

ITEM PART ASSEMBLY NO.
NO. NO. NO. DESCRIPTION REQ.
1 P-10194 Rubber Grip 1
2 COM'L Setscrew, 3/8-16 NC x 1/2" 1
3 7440 Push Rod 1
4 12,885 Spacer (For S/N 101-923,Use 7435) 1
5 7439 Spring 1
6 P-10039 Steel Ball 1
7 12,883 Control Handle (S/N 101-923,Use 7433) 1
8 COM'L Capscrew, 3/8-16 NC x 1/2 1
9 COM'L Lockwasher, 3/8" 1

10 7434 Washer 1

11 3393 Hand Lever Pivot 1

12 COM'L Screw, 1/4 x 3/4 2

13 COM'L Cotter Pin, 3/32 x 3/4 Long 2

14 COM'L Lockwasher, 1/4 4

15 CoOM'L Nut, 1/4 4

16 COM'L Jam Nut, 5/16 x 18 NC 3

17 P-10043 Clevis - 1

18 P-10042 Clevis Pin 2

19 9142 Arm 1

20 P-10377 Ro1l Pin 1

21 9140 Boss 2

22 11,657 Control Shaft 1

23 COM'L Zerk, 1/8 N.P.T. (ST.) 1

24 COM'L Setscrew, 3/8 2

25 11,535 Support 1

26 COM'L Screw, 1/4 x 1 3/4 2

27 COM'L Lockwasher, 1/4 4

28 3384 Link 1

29 11,533 Control Rod (For Waukesha Use 13,400) 1

30 11.815 Shuttle Lever Ass'y 1

(Items 1 thru 11)

-63- 1181-A



LULL ENGINEERING COMPANY, INC. TORQUE CONVERTER CONTROL ASSEMBLY
3045 HIGHWAY 13 NO. 13,465
ST. PAUL, MINNESOTA 55121

us€ ON ALL MODELS AFTER S/N 1056.

12929

SHUTTLE
LEVER

ASSEMBLY

(ITEMS
1 THRU 11)

1498 _62-



LULL ENGINEERING COMPANY, INC. TORQUE CONVERTER CONTROL ASS'Y
3045 HIGHWAY 13, NO. 13,465
ST. PAUL, MINNESOTA 55121

ITEM PART ASSEMBLY NO.
NO. NO. NO. DESCRIPTION REQ.
1 P-10194 Rubber Grip 1
2 COM'L Setscrew, 3/8-16 NC x 1/2" 1
3 12,885 Push Rod (For S/N 100-449, Use 7440) 1
4 7435 Spacer 1
5 7439 Spring 1
6 P-10039 Steel Ball 1
7 12,886 Control Handle(For S/N 100-449, Use 9868) |1
8 COM'L Capscrew, 3/8-16 NC x 1/2 1
9 COM'L Lockwasher, 3/8" 1

10 7434 Washer 1

11 3393 Hand Lever Pivot 1

12 COM'L Screw, 1/4 x 3/4 2

13 COM'L Cotter Pin, 3/32 x 3/4 Long 2

14 COM'L Lockwasher, 1/4 4

15 COM'L Nut, 1/4 4

16 COM'L Jam Nut, 5/16 x 18 NC 3

17 P-10043 Clevis 1

18 P-10042 Clevis Pin 2

19 9142 Arm 1

20 P-10377 Roll Pin 1

21 2140 Boss 2

22 11,657 Control Shaft 1

23 COM'L Zerk, 1/8 N.P.T. (ST.) 1

24 COM'L Setscrew, 3/8 2

25 11,535 Support 1

26 COM'L Screw, 1/4 x 1 3/4 2

27 COM'L Lockwasher, 1/4 4

28 3384 Link 1

29 11,533 Control Rod (For Waukesha, Use 13,400) 1

30 12,929 Shuttle Lever Ass'y (Items 1 thru 11) 1

-63- 1498-A



LULL ENGINEERING COMPANY, INC. SHIFTING ASSEMBLY
3045 HIGHWAY 13, NO. 11,557
ST. PAUL, MINNESOTA 55121

)
w\

-
P
)
9

1182 64



LULL ENGINEERING COMPANY, INC. SHIFTING ASSEMBLY
3045 HIGHWAY 13 : NO. 11,557
ST. PAUL, MINNESOTA 55121

ITEM PART ASSEMBLY

NO. NO. NO. DESCRIPTION

1 P-12162 Handle Grip

2 9876 Lever

3 9875 Lever

4 COM'L Zerk, 1/4 x 90°

5 P-10378 Rol11 Pin

6 COM'L Setscrew, Cup Point 1/4 NC x 1/4
7 9871 Support

8 11,530 Support

9 9877 Shaft

10 9107 Control Rod
11 P-10040 Clevis Pin

12 P-10193 Clevis
13 COM'L Cotter Pin, 3/32 x 1"
14 9092 Arm
15 9122 Control Rod

16 9873 Collar

17 COM'L Jam Nut, 3/8 N.F.

18 9872 Housing, Shaft

19 P-13504 Setscrew, Socket Hd., Half Dog

-65- 1182-A



LULL ENGINEERING COMPANY, INC. SHIFTING ASSEMBLY
3045 HIGHWAY 13, NO. 11,557
ST. PAUL, MINNESOTA 55121

1615 -64-



LULL ENGINEERING COMPANY, INC. SHIFTING ASSEMBLY
3045 HIGHWAY 13, NO. 11,557
ST. PAUL, MINNESOTA 55121

ITEM PART ASSEMBLY NO.
NO. NO. NO. DESCRIPTION REQ.
1 13,930 Housing, Shaft 1
2 9325 Bushing 2
3 13,937 Shaft, Inner 1
4 13,927 Support 1
5 9871 Support 1
6 9875 Lever 1
7 13,942 Rod, Control 1
8 13,966 Rod, Control 1
9 P-10193 Clevis 2

10 P-10040 Pin, Clevis 3

11 P-10378 Pin, Roll 1

12 COM'L Zerk 1/4 N.F. 4

13 COM'L Nut, Jam 3/8 N.F. 3

14 COM'L Capscrew, 1/4 N.C. x 1 1/4" 2

15 COM'L <ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>